
The following catalog
has gaps in its page
numbers, or doesn’t
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat

assigns it.



Parts
Manual

DFx
ILID5X
Gmlset

,.

DFX 6+2 (SPEC A-O)
LDFx 642 (SPEcGE)
%tritd m USA

Al



GENERAL INFORMATION

WWTR66-IWNN FOR OROERNG REPAtR PARTS

FQr pa~ or service, congact the dea!er frem vdwrn you purchaaed ?Ms equipment or refer to your Nearaat
Authorized Own l%rts and service Center.

To avoid errors or delay in filling your parts order, ptease furnish all information requested.

Atways refer to the nameplate on ywr unit.

$.

2.
3.

4.

Atwya ghm the MODEL, 8PEC NO, and SERIAL ?40.

o

MODEL ANO $PEC NO.

$EfML NO. I I

For handy reference, insert “YOUR”
M.lla

nameplate information in the spacas above.

Do not order by refwence numbemalways use part number and description.
We the part number, description and quantity needed of each item. If an oidor part cannot be identified,
return the part prepaid to your dealer or nearest Onan Parts and Service Canter. Print your name and address
plainly on the package. Write a letter to the same address stating the reason for returning the part.

State definite shipping instructions. Any claim for loss or damage to your unit in transit should be filed
promptly against the transportation company making the delivery. Shipments are complete unless the
packing list indicates items are back ordered.

Prices are purposely omitted from this Parts Manual due to the confusion resulting from fluctuating costs, import
duties, sales taxes, exchange rates, etc.

For current parts prices, consult your Onan Dealer, Distributor or Parts and Service Center.

‘“Enesta Iista de partes Ios precios se omiten de proposito, ya we bastante confusion resulto de fluctuaciones de
[OSprecios, derechos aduanaies, impuestos de vents, cambios extrajeros, etc.’”

Consiga Ios precios vigentes de su distribuidor de productos “’ONAN.”’

Std.#36a



:N!3EX

LOCATION
GENERAL lNFORMATtON . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A2
SET DATA TABLE . . . . . . . . . . . . . . ● . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A4
REPLACEMENT E#WMNE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . As
EQUIPMENT PAWS SSCTION

AirCteaner-DFX . . . . . . . . . ● . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . AS
NrCb--LO~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . AT
Air Duct Flange& Rdator , .* . =. . . . .=. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ● . . . . . . . . ● . . . . . . . . A14
Alternator - @?OUpI (with $h$!e Groove Putteya] . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . AS
AMn8tor - (hUfl II (with Mutti&oove Putieya) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . *. . . . . . * * *AW
Battaryc8b&e.**.........*.........*............................................● ........Af2
8ue BwAaew@y . . . . . . . . . . . . . . . . . . . m. . ...* . . . . * . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C4

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . +. . . . . . . . . . . . . . . . , . . . . . . . . . ● . . . . . . . . . . . . . . . cl
cOntmt, mgwa “ DFx . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B8
Controt, Engine - LDFX . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B1O
contr’O&Genamtor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B12
Cooling System with Radiator - $pac A and B - DFX . . ...*... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B4
_ ~Ystem with hdiator - Begin SpatC -DFX & Ati LDFX . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B8
Engine Part% M@mMnmw .&m&AaA..s ...,., ... .,,.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B2

Engine Cootant Tamp Ssnder Low Oil Preaaure Switches
Fuai Lines oil Pressure sender
High Engine Coolant Tomp Switch (Atarm) oil Temperature sander
High Engine Coolant T@mpSwitch (Shutdown) Oli Drain Hardumra
Low Engine Temp Switch Tachometer Drive & Sender

wiring H’amass - OPX
eenmtOFMsembty . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C2
Governor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A13
tlwsing, control . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B14
Rotor, Exciter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C6
Wiring Harness, Engine - LOP% . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B1

OPTtONAL EQUiPMENT SECTION
Controi, Generator with Switching Ftegdater - W% . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D2
Cooling System for Remet@Radiator . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 012
CooIing System with Stin~@ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..~
Fitter Aasembiy - Fuel/Watw . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Filter Assembiy, Duai - Fuei . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . El
Filter, Lube Oil . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D13
Gauge, Fuei Prewme . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D9
Header Assembly, Exhaust . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E12
Heater, Control . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D8
Heater, Engine Coolant . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E2
Heater. Engine C*iant. Duai . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E4
Heater, Generator . . . . . . . . . ..*.... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 06
Sensor Assembly, Duai-Over/Under S_ . . . . . . . . . . . . . . . . ...?... . . . . . . . . . . . . . . . . . . . . . . . . . . D?
Switch, Low Cooiant Levei . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Ell
Tachometer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ,. . . . . . . . . . . . . . . . . . . . . . . . . . . . . B8
Tank, Fuei Resewoir . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E6
Tank, Fuei Reservoir- Overhead/Underground Suppiy Applications . . . . . . . . . . . . . . . . . . . . . . . . . . . E8
Voitage Suppressor Assembiy . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 04
Voitage Suppr-sor Assmbiy -Dual . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Wattmeter .. *....* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..E%

“.

. .



This parts catalog applies to the standard generator sets listed below. Any engine parts modified c?raddm by
(Xmrt wiif be fisted in this catalog and have been assigned Onan part numbers for identification. These modified or
added parts supersede similar parts listed in the Engine Manufacturer% manuals. Tha illustrations are arranged in
groups of related items, and each ~,, ~ ~--~~~7 - ,-,,t~~~ by a reference number. All parts illustrated arenmd n. am*M-bd.. b id-w9*;&:#hAd

typical, and unless otherwise mentioned, parts are interchangeable. These typical iiiusfrations are subject to
change and reflect only the latest replacement parts arrangement. The Right and Left generator set sides are
determined by facing the front end of the q#ne.

●

SET DATA TABLE

MOOEL UOENTIFICATION Rmtm MOOa wmwF3GAT40N nAm!#3

StM1.ODFX-”/af wm MM WATTS-.— . . . . ..- 6oo.ooFx-*/ag 600,~ WA~S
473.OLDFX-”MS 473.000 WA?TS w?ouwx-”mf S62.OW WATTS

ELECTWCAL OATATABLE

‘VOLTA@E COOES VOLTS Wltm PHASR Noms
4 1mm 60 4 3
4X’ 277}4S0 4 3

12or240 : 4 3
: 240!460 4 3
r 22m3so % 4
7x 240/416 60 4 :
Qx 347@o 4

139.Q40 z 4 : +
5*9 Iloflm, lw200 60 4 3

220/3s0, 230Moo 4 3
521 IXM06, 127/220 : 4
922 240!4~6, 254M40 so 4 :

● ✍ votta~ mdits foitow model letter deslgnahons
# . Spedfrncation numbec nurnbar 1 is standard. 611Wtem md’rcate wreathe
f - Spacifkat$on knfer: letter advancae (A to B.B10 C. etcl vwlh major manutacwmg chanfws
+ . No s~ndard voltage code, c@~ w fnarfta @nflm,fflaplai~ for rd@refWJ InfOrm$t$On

NOTICE!

ITEMS REFERENCED AS OPTIONAL INDICATE PART IS FACTORY INSTALLED AND MAY NOT BE
APPLICABLE TO ALL MODELS. FOR FIELD CONVERSIONS ADDITIONAL PARTS ARE USUALLY
REQUIRED.

A4



ltEPLACEMENT ENGINE

loo-lti

*-@wsn~
Engine, Replacement

hwfudam Complete Cylinder Block, Fuel Pump,
Governor, Starter, Fan Eiade (pusher type),
Fan 8elt, Flywhed, Water Pump, Fuel Filter, Oil Fifter,
andTwbocharf#w.

~~ Alternator, Wat@rTernparature Sander, Oil
Pre$aur@Sender, Radiator, Ammeter, V@tage Regulator,
Air Cleaner.

For handy reference, insert “YOUR” nameplate information in the spaces above.

ENGINE REPLACEMENT PARTS
All engine replacement parts must be ordered from the engine manufacturer, except those modified or
added by Onan. When ordering engine parts, refer to the manufacturer’s nameplate and supply tt~e
Model, Spec, Serial numbei+ and other available information. Refer to the engine manufacturer’s
manuals for your nearest authorized distributor or parts cente~ or contact the Onan distributor from
whom you purchased this set for assistance in ordering replacement parts.



AIR CLEANER -DFX

23

RaP. Pm
No. NO*
1 140-1371

2 !5034784
3 %*M?6
4 1*13$7
5 MO-?226

6503—oem
7 140-1424

ilmxxKM

9 Mo-ooss
m @mmo4
11 am’oo32

12 870-02S7

13 14G141O
14 140-13M

UTY.

2

12
~

:

2
2

12

12
8
4

4

4
1

Ho9c. Rub&r(s-1/2” 10)
AirGamwr{iactw$as

~ Him
-*”*-
f?i18-t4 x 3/4-)

Wa#h@r.Lad - SRd~ (7116”)
Nut, *X (7fl@-24)
Scr@w,Crop” Htlx H@ml

(We-la x 1-3/4”]
Nut, SalWock\~, H@x

(S/lt%la)
MM, Mounting - Air Clwwr
Bese. Plate - Air Clewior



13-

Rw. PAm
No. MO.
12%$s
3 140-1578
4 140-1415

7 603-0681
8 503-0662

9 140-1548

10 140-1660

11 iW-0037

)’

“t 7 \A

k--’” \

2
2

2
2

C8di%b4
Clamp, Hosa W’ ID)
Hose. Rubbw - Fiaxit$la

(5-l& ID x 6“’ La]
Tube (5-1/2” 00 s 4“ Lg)
Elbow, fhIbtW - ~ ~

(5-1/2- 10)
Clamp.Mae [6-1/4” ID)
Tuba (5-1/2’” OD X

13’” Lg)
Clamp, How (7-W4° IQ)
Elbow+ t%lbbf - ~ tkw

Reducing (7” ID x
S-1/2”’ ID)

Indicator, Sarvica -
Air Ciaarw

Hood, Air Cleaner
(7” 10 Outiti]

scwwrap” H@rtHatd

@’Mbf8 x 3“)

am= M@ET
Ho. MO.
12 536=43??3

13 870-0257

14 140-1579

15 140-1654
16 140-1655
17 800UM6

18 650—m5a
19 140-0799
20 W0U169

21 sso-0055
22 140-1581

4

2

8
4
4

4
1

2

Cm&%ow
Waaharl Fm * (11/3?’io x

1“ (20 x 3f22q”Thtq
Nut, Saiwcmg -*X

washer HaQd (5/16-18)
C~mar, Atr (Inchxle$

Fitters)
Elarnant. Filter (Pr~maryl
EIarnent, Filter [Safety)
S&w, CafI - Hex Head

(3/8-16 X 3~4”)
Washer, Lock - Spring $t/W)
Band, Mounting (16” iD)
Screw. cap - Hex Head

(7/16-14 x 3/4”’)
Washer, Lock - Sfmng (7~ltl”l
Basa. Mounting - AN Cieaner



ALTERNATOR
E GROUP 1

4 “’8 /*[/
5



ALTERNATOR
f GROUP I

REF. PNVT m’v. ?Auf
No.

?

2

3

9
10
11
12
13

14

27

E“

#Notw

+.

5114039 ‘ 1
S11-O1O4 1
win-0026 1

?

1
1$1-1132
621-WN4 ;’

lel-072s t
1

191-0781 1
S62~16 1

1
191-1227 1
6fXh0110 1

44”6“
41“ Lg
screw. *- Hex Head

(s/16-18 x 1“)
WaMer. Fbt (21/84” IO x

9$16- 00X 1/16” Tttk)
Waamaf.txrC&l-’Spr#r3g!6$!$s”!

Oarwket, Ad@a%nq- Attemator
Straw. Sewtockmg - Hex

waah@ He@ [W?*I8 rl
1/2”)

Guard, Bett

‘~:~ ~~~6w *F-2A) .
Pulley, Drive - SingIe C3move
(wt. Hex (1/2-13]
Waaher= Lock - spring (ltz-)
spacer, shave
Screw.Cao-Hax Mad

(lR-13 x 7-1/2”]
ALTERNATOR -24 VDC
1913666
lW-12M
191-0733

191-0346

Wlal

191-1166
Wt%-l$sa
512@75

191.1236

850004$
W-O(MS
130.11s6

—
$Mdwd (Mwkdaa ~@$d8tOr)
M8r$ne Typa-@tf@rbat
n~tmk VM8*(Pm d

W14S66 pttemwtm
Reg~tatw. Vottage (Wed wllh

191-123s Ntern#oq
Cabta, EKrctrhtml (Aiwr$tator

!0 Rqpawor)
screw, CM - Hex Head

(7t16-t4 x 3f4-]
Wmahar. Lock - $prrrq {7116-J
sPaCer.shave
Ada@tar,m!ay
Puttay,Dr&a
sCmW.CkP “ Hex Mead

(1/4-20 x 1/27
w8aher. Lock - Spring ( 1/4”)

*@rard. eett
screw. cap “ Hex He@d

($jil$.l@ ~ 1“)
Waabar,Hal (21M” 10x

WTrm x 1m“Thi61
Washer. Lock - Spring (51(t6“)
‘Nut, Hex (5116-16)

*Guwd, M

Grouo 1Cimftwmofi used on them C3enSetemrouoh
June “1961 -
Fretd modification nmy be required to f!t ●dju.wtg arm to
ths ●pphcahon
Belt guards used only on Remote Radmtor.
Heat Exchanger or Standptpe Coohng Systems



ALTERNATOR
f GROUP II

1011

$Ll -w-e...
-a-:”.-:. -

-q------ -::<::”.-,

R*IW

AIO



ALTERNATOR
s GROUP II

.

1

1
1
t

4

*.

r “ (hum N Conhowmmin wanthawc3m$@%$

All



BATTERY CABLES

am. mm
MO. Ma.

! Mxk41$l

1? 4T$4$61

4

2
1
1

?
3
2

2

2

A12



GOVERNOR

A13



RADIATOR AIR DUCT FLANGES

2

REP.
MO.

2

3
4

6
7

6
9

12

?AnT
MQ.

S21-oolo

awowl

526-01?s

862-001s

402017

370-+925

UTv.
&Jsm

28

w
10

10

10
10

10
1

:

12

Mm
K?s$cam’tml

S@ew. SeN-UMkmg - Hex
W@+er Head 0f4-2iI x 1/2)

Nut, *X (1/4-20)
screw, Cap - Hex Head

(!M8-IIB x 1-3/4”)
Washer, Fiat (T1132 IL) x

11/18 OD X I/l&’ Thk)
Nut. HOX(5/l&18)
Washer, Lock - Spring

(5/18”)
Spacer, Sleeve
Guard, Radiator (Pen of

Radiator]
Flange, Air Duct - Side
Flange. Ah Duct -

Top/Sottom
Angle, Radiator Range

16

Cf$$1s

20’

cs-wn

REF. PART
NO. No.

13 821-0010

14 870-0212

15 800-0026

16 526-0115

17 862-0015
18 850-0045
19

20 130-1420
21 13Q-1419

QTYO PART
USED DESCRIPTION

8

8

10

10

10
10
1

2
2

Screw, Self-locking - Hex
Washer Head (1/4-20 x 1/2”)

Nut, Self-locking - Hex
(1/4-’20)

Screw, Cap - Hex Head
(5/16-18 x 3/4”)

Washer, Flat (11/32” ID x
11/16 C)DX 1/16” Thk)

Nut, Hex (5/16-18)
Washer, Lock - Spring (5/16”)
Guard, Radiator (Part of

Radiator]
Flange, Air Duct - Side
Flange, Air Duct - Top/Bottom

I

b.

‘..

A14



WIRING HARNESS - ENGINE

I11

4

91

Izl

(2

.----

I!iil

4

T

.-.

I I-L’

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

WIRING HARNESS - ENGINE
338-1145 1 Standard
338-1284 1 With Tachometer Sender

1 320-0240 2 Circuit Breaker
2 508-0009 3 Grommet (1-’ ID)
3 338-1141 Wiring Harness - Governor
4 508-0001 ; Grommet (3/4” ID)
5 302-1204 1 tSender, Tachometer
6 302-0753 1 tTang, Drive - Tachometer

/

3

t - Optional items used with Meter on Engine Control Panel.



MISCELLANEOUS ENGINE PARTS

e

/ / 1—//.

1’ i$4~“’;$:,.~! , / ;“&a4. . . . . . . . . . . . . . . ..L2&u. A

M“120

B2



MISCELLANEOUS ENGINE PARTS

REF.
No.

t

2
3

4

5

6

?

8

9
10

11
12
13
iA
,-7

16

17
18

20

PAM OW. PAWI’
NO. USED OE$CXIIPTION

WlflitW3 HARNESS - ENG$lNE
338-1029 1. Standard

1 Special (NOT& Use Standard
Wiring Harnsma and Add
Electrical Leada as
Required for Optional
Sensors, Switches per
(3enSet Wiring Diagram)

155-1393 2 Elbow, Pipe - Exhaust
SENDER, TEMPERATURE - EfW3iNE COOLANT
193-0109 1 SpeC A Only
193-0247 Begin Spec B
309-017’9 : Switch, Thermostatic - High

Coolant Temperature
Shutdown

309-0178 2 Switch, Thermostatic - High
Coolant Temperature Aiarm

800-0061 1 Screw, Cap - Hex Head
(3/8-16 x 3-3/4”)

309-026$ 1 Switch, Thermostatic - Low
EnfJlne TQfIIpWItiiH!

800-0069 1 Screw, Cap - Hex Head
(7/16-14 X 3/4”)

850-0055 1 Washer, Lock - Spring (7/16”)
809-0035 1 Screw, Tapping - Round Head

(#6-3/4”)
808”0019 1 Washer, Flat - Fiber (#8)
870-0196 1 Nut, insert - insulator
332-1281 1 Bracket, Mounting
emun=R AII -ES~UREUGITWG , Vr& i-m
193-0108 1 Spec A Only
193-0244 1 Begin Spec B
309-016fJ 1 Switch, Pre$sure - Low Oil

Pres$ure Shutdown
309-0272 1 Switch, Pressure - Low Oil

Pressure Alarm
50$0059 Tee, Pipe (1/8” NPT)
505-0098 ; Nipple, Pipe - Close

(1/8” NPT X3/4”)
505-0057 1 Plug, Pipe - Square Head

(1/8” NPT)
SENDER, TEMPERATURE - OIL
193-0202 1 Spec A Only
193-0249 1 Begin Spec B

REF.
NO.

21

24

25
26

27

28

31
32
33

PART 417Y. PARI’
NO. USgD Q&SCIWTION

505-0022 1 Bushing, Reducer - Hax
(1“ NPT X 1/2” NPT)

503-0197 1 Clamp, Hose
603-0789 1 Hose, Rubber (3/4” 10x

l“oox20’’Lg)
505-0185 1 Nipple, Pipe - Half

(1/2” NPT X 1-1/2”)
504-0011 1 Valve, Shutoff - Oil Drain
605-0100 1 Nipple, Pipe

(1/2” NPT X 1-1/8”)
505-0022 ~ f?uah!.~, Fteducer - Pipe

,. (?” A!PT x ?/2” IYPT)
CLAMP, HOLDDOWN (Select a$ Required)
148-0274 LooP, 1“ ID
331-0151 : Half Loop, 3/4” ID
331-0152 3 Half Loop, 1” ID
503-0183 2 Clamp, Hose
503-08!59 2 t-lose, Rubber (S/8 ID X

7/8” OD X42” Lg)
302-07S0 1 tf3ender, Tachometer
302-0753 1 i’Tang, Drive - Tachometer
LINE, FUEL - FLEXIBLE (Select asRequired)

B3

R“ETURN- EN&NE 10 TANK
5f3~4)216 1 42” Lg, 3/8-18 NPT Ma!e x

3/4-~6 SAC 45 Deg
Female Swivel (Use
on Spat A thru C)

501434!) 42” Lg, 3/8-18 NPT Male x
7/8-14 JIC 37 Deg Female
Swivel (Used beginnirig
spec Dj

IN - TANK T(U ENQINE
50~-0217 1 52” Lg, 1/2-14 NPT Male x

1 1/16-14 SAE 45 Deg
Female Swivel (Used on
Spec A thru C)

501-0350 1 !52” Lg, 1/2-14 NPT Male x
1 1/16-12 JIC 37 Deg
Female Swivel (Used
beginning Spec 0)

Optional Items Used with Fault Lights or
Gauges on Engine Control Panel.

527 ,.0-82,,



COOLING SYSTEM - SPEC A AND B
[WITH FIXED RADIATOR INLETIOUTLET TUBES)

6

4 AL====’-%

82

,*.

B4



WY. PART
lwk w.
1 505im5

2 504-0011
3 508-0100

4 5034547
5 503-0803

6 503-0398
7 6034790

8 505-0750
9 605-0003

10 60$0023

11 601-0213
12 502-0193
13 605.0007

15 503-0821
16 503-0766
?7 130-1032
18 130-1033
19 130-0966
20 130”1044
21 130-1043
22 130-1073
23

24 821-0018

25 600-0032

26 526-0115

27 402-0017
28 850-0045
29 682-0015
30 130-1080
31 600-0027

32 650-0045
33 862-0015
34 130-1076

35 600-0092

36 &500060
37 862-0016
36 800-oo14

39 130-?107
40 526-0018

41 s50-0040
42 862-0001
43 130-1045
44 8Q0-0092

COOLINQ SYSTEM - SPEC A AND B
(WITH FIXED RADIATOR lNLET/OLITLET TUBES)

PARTt?!YD DESCRWT!ON

1

1
1

1
1

2
1

;

1

;
2

8
4
1

;
1
3
1
1

8

8

6

8
16
16
1
16

t6
16
1

4

4
4
2

2
2

2
2
2
4

Nip*, Pipe - HeU
(1/2” NPT X 1-1/2)

Va!vt% St’!ut-df

Nipple, Pipe (1/2” NPT
X 1-1/8”)

Clamp, Hose
Hose, Rubber (1/2” ID x

144” Q]
Clamp, Hoee
Hose, Rubber [1” ID x

?-3/8” 00X ~“ Lg)
Adapter, Pipe
Elbow, pipQ - Street, 90”

(1” NP?)
Bushing, Reducer - P@e

(1-1/4” NPT X 1“ NPT)
Line, Flexible
COnneetori ?* - Male
Bushing, Reducer - Pipe

(1/4” NPT X 1/8” NPT)
Clamp, Hose
Hose, Rubber (3” ID)
Tube, Coolant - Right Side
Tube, Coolant - Loft Side
Coupling, Flexible - Pipe
Tube, Coolant - Lower
Radiator, Engine Coolant
Shield, Heat
Cap, Radiator (Part of

Radiator)
Screw, Self-locking - Hex

Head (5/16-18 x 3/4”)
Screw, Cap - Hex Head

(5/16-18 X 1-3/4”)
Washer, Flat (11/32” ID x

11/16” OD X 1/16” Thk)
Spacer, Sleeve
Washer, Lock - Spring (5/16”)
Nut, Hex (5/16-18)
Guard. Radiator - Front
Screw, Cap - Hex Head

(&q~~g g ~:fy$)
Washer, Lock - Spring (5/16”)
Nut, Hex (5/18-18)
Bracket, Angle - Radiator

Guard
Screw, Cap - Hex Head

(1/2-13 X 1-1/2”)
Washer, Lock - Spring (1/2”)
Nut, Hex (1/2-1 3]
Screw, Cap - Hex Head

(1/4-2Q x 2-3~4”)
Spacer
Washer, Flat (17/64” ID x

%%” 0!2 x 1/!6” Thkj
Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Brace, Support - Radiator
Screw, Cap - Hex Head

(112-13 X $-1/2”)

REF. PART
NO. NO.

45 850-0060
48 682-90?6
47 130-0944

48 821-0009

49 130-1105

50 130-1108

51 82$-0011

S2 870-0243

53 370-1020
54 821-0011

55 130-1104
56 821-0010

57 130-1101
58 130-1096
59 821-000S

80 130-1068
61 800-0027

82 850-0045
63 862-0015
64 130-1093

65 821-0016

66 870-0257

67 130-1069

68 130-1070

69 800-0$58

70 403-1141
79 650-0079
72 862-0020
73 130-1037

74 600-0156

75 ‘850-0079
76 662-0020
77 800-0158

78 403-1141
79 8!WO079
60 662-0020
81 130-1036
82 800-0105

4
4
4

4

1

?

10

2

3
8

2
12

2
2
12

2
4

4
4
4

10

10

2

2

4

4
4
4
2

2

2
2
2

2
2
2

:

Washer, Lock - Spring (1/2”)
Nut, Hex (1/2-13)
Bracket, Angle - Support

Brace
Screw, Self-beking - Hex

Head [1/4-20 x 3/6q
Gusset - Fan Guard

(Ff:gh: Side)
t%msat - Fan Guard

(Left Side)
Screw, Self-locking - Hex

Head {1/4-20 X 7/0”)
Nut, Setfdockin$ - Hex

(1/4-20)
Bracket, Angle - Fan (hard
Screw, Self-locking. Hex

Head (114-20 x 7/8”)
Panel, Rear - Fan Guard
Screw, Self-1ocking - Hex

Head (1/4-20 x 1/2”)
Panel, SMa - F#n Guerct
Stiffener - Side Panel
Screw, Self-1ocking - Hex

Head (1/4=20 x 3/8”)
Bridge, Suppofi - Fan Shroud
Screw, Cap ● Hex Head

(5/16-18 X7/6”)
wa$her, Lock - f3pring (5/16”)
Nut, Hex (5/16-18)
Bracket, Double Angle -

Shroud Support
Screw, Self-locking - Hex

Head (5/16-18 x 3/4”)
Nut, Selfdocking, Hex

(!5/16-18)
Shroud, Fan (Lower Right,

Upper Left)
Shroud, Fan (Lower Left,

Upper Right)
Screw, Cap - Hex Head

(3/4-10 X2-3/4”)
Washer, Bevel ASquare
Washer, Lock - Spring (3/4”)
Nut, Hex (3/4-10)
Channel - Radiator Support

Brace
Screw, Cap - Hex Head

(3/4-10 x 2-1/4”)
Washer, Lock - Spring (3/4”)
Nut, Hex (3/4-10)
Screw, Cap - Hex Head

(3/4-10 x 2=3!4”)
Washer, Bevel - Square
Washer, Lock - Spring (3/4”)
Nut, Hex (3/4-10)
Support, Radiator
Screw, Cap - Hex Head

(1/2-%3 x 5“) Attaching
Fan To Pulley

B5



COOLING SYSTEM - BEGIN $PEC C
(WITH REMOVABLE RADIATOR INLE7KNJ7’LET’ ADAPTER TUBES)

34

“.! l’s?

C6-W76



m:. PART
MO. NO.

1 505ym6

2 504-0011
3 505-OIMJ

4 503-064?
5 503-0803

10 605-0023

?? 501-0247
12 502-0041

f3 W5-0151

15 5034621
16 503-0788
17 130-1301
19 130-1302
19 130-0966
ZQ 1~.y~~
m 730-7TB7
22 130-1073
23

24
25 800-0032

26 52$-0115

27 402-0017
28 850-0045
29 662-0015
30 130-1311
31 800-0027

32 850-0050

33 850-0050

34 soO-0105

35

36
37
38

39
40

41
42
43
44

8004092

130-1107
526-0018

850-0040
862-0001
130-3045
800-0092

PAHT
f!%wti QE$C~lPT!ON

1 Nipple, Fipa - Half
(1/2” NIV x 1-1/2)

1 Valve, Shut-off
‘t fwppfe, Pipe (1/2” NPT

x 1-9/89
1 Clamp, Hcrae
1 H0S9, f4tJkjb9i [1/2” !D E

144” Lg)
2 Cismp, Ho*
1 Hose, Rubber (1” IQ x

3-S/8” 00 x 96” Lg)
1 Adapter, Pipe
1 Elbow, Pipe - street, 90”

(1” NPT)
1 51@tlng, Reducer- Pipe

(1-1/4” NPT X 1“ NPT)
2 Line, Flexible
2 Elbow, Pipe - Invt

Male (1/4 NFV)
2 Bushing, Reducer - Pipe

(1/2” NPT X 1/8” NPT)
8 Clamp, Hose
4 Hose, Rubber 13” ID)
1 Tube, Coolant - Right Side

Tube, Coahmt - Left Side
: Coupiing, Fiexibie - Pipe
? Tuba, Coolant - Lower
1 Radiator, Engine Coolant
1 Shield, Heat
1 Cap, Radiator (Part of

Radiator)
Guard (Part of Radiator)

: Screw, Cap - Hex Head
(5/16-18 x 1-3/4”)

8 Washer, Flat (11/32” 10x
11/16” ~tY X 1/16’” Thk)

Spacer, Sleeve
: Washer, Lock - Spring {5/16”)

Nut, Hex (5/16-16)
: Shim
16 Screw, Cap - Hex Head

(5/16-18 X7/8”)
24 Screw, Cap - Hex Head

(3/8-16 X 1“)
24 Washer, Lock - Spring

(3/8”]
6 Screw, Cap - Hex Head

(1/2-13 x 5“) Attaching
Fan To Pulley

4 Screw, Cap - Hex Head
(1/2-13 X 1-1/2”)

4 Washer, Lock - Spring (1/2”)
4 Nut, Hex (1/2-13)
2 Screw, Cap - Hex Head

(?/4-20 X 2-3/4”)
2 Spacer
2 Washer, Flat (17/64” ID x

5/8” OD X 1/16” Thk)
2 Washer, Lock - Spring (1/4”)
2 Nut, Hex (1/4-20)
2 Brace, Support - Radiator
4 Screw, Cap - Hex Head

(1/2-13 X 1-1/2”)

REF. PART
NO. NO.

45 850-G060
46 862-0016
47 130-0944

48 821-0008

49 130-1105

50 130-1108

61 821-0011

52 870-0243

53 370-1020
54 821-0011

55 130-1104
56 821-0010

57 130-1101
56 t30-1098
59 821-0009

80 130”1068
6~ 800-0027

62 85043045
63 862-0015
64 130-1093

65 821-0016

66 670-0257
67 130-1069

68 130-1070

69 800-0158

70 403-1141
71 850-0079
72 662-4M20
73 130-1037

74 800-0156

75 850-0079
76 .962-0020
77 800-0158

78 403-1141
79 650-0079
80 862-0020
81 130-1036
82 130-1329
83 130-1312
64 130-1229
85 130-1265
86 130-1227
87 130-1223
68 130-1203

an.
USED

4
4
4

8

2

2

10

2

3
6

2
12

2
2
12

2
4

4
4
4

10

10
2

2

4

4
4
4
2

2

2
2
2

2

;
1
1
1
1
1
4

:

PART
OE$CRIPTlON

Washer, Lock - Spring (1/2”)
Nut, Hex (1/2.13)
Bracket, Angle - Support

Brace
Screw, Self-locking - Hex

Head (1/4-20 x 3/8”)
Gusset - Fan Guard

(Right Side)
Gusset - Fan Guard

[Left Side)
Screw, Self-locking - Hex

Head (1/4-20 x 7/6”)
Nut, Self-iockhtg - Hex

(1/4-20)
Bracket, Angle - Fan Guard
Screw, Self-locking - Hex

Head (1/4-20 x 7/8”)
Panel, Rear - Fan Guard
Screw, Self-locking - Hex

Head (1/4-20 x l/~’)
Panel, Side - Fan Guard
Stiffener - Side Panel
Screw, Self-locking - Hex

Head (1/4-20 x 3/8”)
Bridge, Support - Fan Shroud
Screw, Cap - Hex Head

(5/16-16 X 7/8”)
Washglr, ~Q~k . spring (s/1 6“)
Nut, Hex (5/16-16)
Bracket, Double Angle -

Shroud Support
Screw, Self-locking - Hex

Head (5/16-18 x 314”)
Nut, Self-locking, Hex
Shroud, Fan (Lower Right,

Upper Left)
Shroud, Fan (Lower Left,

Upper Right)
Screw, Cap - Hex Head

(3/4-10 X 2-3/4”)
Washer, Bevel - Square
Washer, Lock - Spring (3/4”)
Nut, Hex (3/4-10)
Channel - Radiator Support

Brace
Screw, Cap - Hex Head

(3/4-10 X 2-1/4”)
Washer, Lock - Spring (3/4”)
Nut, flex (3/4-10)
Screw, Cap - Hex Head

(3/4-10 X 2-3/4”)
Washer, Bevel - Square
Washer, Lock - Spring (3/4”)
Nut, Hex (3/4-10)
Support, Radiator
Gasket
Cover Plate - Outlet
Gasket
Adapter Tube - Outlet
Gasket
Cover Plate - Inlet
Adapter Tube - Inlet



ENGINE CONTROL - DFX

/-
/“

\“

14



ENCNNE CONTROL - CWX

ttw, PAW PART
NO. NO. t?!! Oa$cmntcw

1 322-0017 1 Lamp, incandescent (24 Vf2Cl
2 3224M49 1 Lam@o@er
3 321-0147 $ Fuse (5 Amp)
4 321-0217 1 FulWhoWr
s 308-0002 1 Switch, Toggle (SPST)
6 SWITCH, PUSH (SeWct a$ Ftequired)

308-0091 1 used WMI single FStu:tLight
308-0410 1 Ueed with Multi Fault Light

T !WVfTC%f,TOGGLE - SELECTOH (Select as Required)
308-0220 1 Standard & Cycls Cranking

eonttw%t
308-0347 1 Penn State Controls
308-0639 1 Remote Alarm Ciruuit Controls

8 RESIST(3R, C3AUC3E(Select a$ Required)
1Q3-0189 Spec A Only
193-0250 : Begin Spec B

9 302=0061 9 Ammeter
10 GAUGE, PRESSURE - OIL {Select aa Required)

193-0i07 7 Spec A Only
193-0243 Begin Spec B

11 GAUGE, TEMPERATURE - ENGINE COOLANT
193-0106 1 Spec A Only
193-0245 1 Begin Spec S

t 2 @WN3E, TEMPERATURE - Ott. (Selact as Required)
193-0?87 1 Spec A (My
193-0249 1 Begin Spec B

~~ ~9fiTAa.- -... $ $T@’iomatar - Electr@t
14 CLIGHT, fN131GATCWl-28 VDC (Lens Color& Legend

Listed BeiOW)
322-0119 1 RED - OVERCRANK
322-0720 1 RED - LO OIL PRESS
322-012rn 1 .,RED -HI EN(3 TEMP
322-0122 1 RED - LO EN(3 TEMP
322-01$3 1 RED - OVERSPEED
322-Ot 29 1 RED - FAULT
322-0135 1 RED - OVERVOLTAGE
322-0137 QFtEO- (No Legend)

15 307-1 15? ; Spring, Hold Down - Relay
16 307-1061 1 Relay - Starter Protection
17 307-1056 1 Relay - Start Disconnect
18 870-0053 1 Nut, Hex (#10-32)
19 850-0030 1 Washer, Lock - Spring (#IO)
20 332-0052 1 Clamp, Loop
21 336-1016 1 Harness, Wiring - Engina Control

(Includes Parts Marked t)
ATTACHING HARDWARE FOR WIRING HARNESS
812-0061 4 Screw, Machine - Round Head

(#6-32 X3/8”)
812-0066 2 Screw, Machine - Round l-lead

($$6-32x 3/4”)
053-0003 6 Washer, Lock - Spring (#6)
860-0006 4 Nut, Hex (#6-32]

———— “——— —
22 323-0964 2 tConnector, Plug$ Electrical o

(12 Pin)
23 323-0765 2 tSocket, Relay
24 357-0004 1 tDiode, (CR11 )

R*F. PART PART
NO. NO. tzii Oe$cmmold

25 332-1005 1 $Board, Terminal (20 Place)
26 332-1559 Strip, Marker
27 81$0026 ; Screw, Machine - Truss Heed

(u1O-32 X 3/6”)
28 656-0003 3 Washer, Look - !EIT (#10)

3 Washer, Lock - Spring (U1O)
%%%% 3 Nut, HeM(#10-32)
31 PANEL, C(M4TROL - ENGINE (Select aa Required)

301-4086 With Three Gauge Mtg. Hof@e
3014223 : With Four C3augeMtg. Holes
30?-3997 1 with five Gauge Mtg. Holes

32 31M381 Transformer, Step-down
AITACHTNG Phk FOR TRANSFORMER
812-0081 2 Screw, Machine - Round Head

(#6-32 X3/8)
883-0003 2 Washer, Lock - EIT (U6)

-- =-* ----
33 DIODE WITH TERMINALS

357-0018 1 CR13
357-0026 CR12

34 813-0096 ; Straw, Machine - Round Head
(#lt%32 X~/6”]

35 526-0030 2 Washer, Lock - Spring (#IO)
36 52&OO09 2 Waaher, Flat (7/32” 10x

1/2” 00X 1/16” Thk)
37 8664003 2 Washer, Lock - EIT (#IO)
38 3074W61 1 Ralay, $olenoid - Start (24 VOC)
39 GROUND TERMINAL ASSEMBLY !Inciudas Parts

40

41

42
43
44
45
46
47
48
49

Marked #)
871-0010
850-0030
526-0062

853-0006
856-0003
815-0203

815-0387

301-4015

3oo-#73
300-1574
300-1575
300-1576
300-1577
300-1576
300-1579
300-1572

1
1
1

4

1

1
1
1
1
1
1
1
1

#Nut, Hex - Braas (#ii)-32)
#Washer, Lock - Spring (#10)
#Washer, Flat - Brass (13/64” 10 x

1/2” 00X 1/16” Thk)
#Washer, Lock - ET (#10)
#Washer, Lock - EIT (#10)
#Sorew, Machine - Round Head,

Brass (#10-32 x 7/8”)
Screw, Machine - Pan Head,

Cross-Recessed Drive
(#6-32 X 1/4”)

Cover, Access - Control Plug-in
Modules

Control, Cycle Crariker
Control, Start - Disconnect
Control, Overspeed
Control, Engine Monitor No. 1
Control, Engine Monitor No 2
Control, Engine Shutdown
Control, Time Delay, Start-Stop
Chassis, Control

$- Optional Items Used with Engine Mounted Senders.
t - Parts included in Wiring Harness.
# - Parts Included in Ground Terminal Assembly.
E - NOTE: For Lamp Replacement Order 322-0137. Remove

and Discard Plain Red Lens, Install Lens with Legend
from Burned Out Light - Lights Snap in and Out of Panel.



ENGINE CONTROL - L13FX

B1O



EN43UWECONT’FWND“ LDFX

REF. PM? PART
NO. NO. Iz& OWBCRIPTION

1 322=0066 1 Lamp, Incancteacent (24 WIG)
2 322-0049 1 Larnpholdor with Switch
3 321-0147 1 Fuse {5 Amp]
4 321-0217 1 Fusehokter
6 308-0410 Switch, PU$h
7 SWITCH, TOGGL) - SEiLECTt3Fl

308-0220 1 St~s: Cycle Cranking

306-0347 1 Penn State Controls
3ot3-083e O,-A*- Aisrm ~,ir~ljltControls,.-s -- m,

8 193-0250 : Resistor, Gauge
9 302-0081 1 Ammeter

10 193-0243 1 Gauge, Pressure - CM
11 193-0245 1 Gauge, Temperature - Engine

Coolant
12 193-0248 1 @auge, Temperature - Oil
13 302-0749 1 $Tachometer - Electrical
14 ELIG&!?, !A?G?CATOR=26 V&C (tmirs =oTOr & Leaend

30
31

32

33

34

Listed Below)
322-0119
322-0120
322-0121
322-0122
322-0123
322-0135
32243137

:s w-++%
16 307-1061
17 307-1056
18 870-0053
19 850-0030
20 332-0052
21 338-1016

RED - OVERCRANK
RED - LO OIL fWtESS x
RED - HI ENG TEMP 39
REO - L(3 ENG TEMP
RED - OVEFtt3PEEf3
RED - OViStVOLTAGg
fRE13-(NoLegend)
Spring, Hold Down - Relay
Relay - Starter Protection
Relay - Start Dksconnact
Nut, Hex (#10-32)
Washer, Lock - Spring (#10)
Ciamp, Loop 40
Harness, WirlnQ - Engine Control

(Include$ Parts Marked t)
ATTACWF4G HARDWARE FOR WIRING HARNESS
812-0061 4 Screw, fdachhw - Round Head

(W-32 x 3/8”)
812-0086 2 Screw, Machine - Round Head

(#6-32 X 3/4”]
a53-oOG3 6 Washer, Lock - Spring (#S)
660-0006 4 Nut, Hex @t3-32)

———- ● -—- -
22 323-0964 2 ~Cormector, Plug, Electrical

(12 Pin)

41

23 3234765 2 ?Sicket, tielay
24 35?-0004 1 tDiode, (CF?I1) -
25 332-1005 1 tBoard, Terminal (20 Place) i-
28 332-1559 Strip, Marker .
27 815-0026 ; Screw, Machine - Truss Head :.

(#10-32 X 3/8”)
28 856-0003 3 Washer, Lock - EIT (#10)
29 850-0030 3 Washer, Lock - Spring (#IO)

42
43
44

:;
47
48
49

PAWT
No. :8:6 -Pwmm

870-0053 Nut, Hex (#KW2)
PANEL, CONTflOt - ENGINE
301-4692 1 With Three Gauge Mtg. H(M8
301-4763 1 With Four Gauge Mtg. Hotes
301-6300 1 With Five Gauge Mtg. HQl@s
31-1 Transformer, $tep=down
ATTACHING PA:TS FOR TRANSFORMER
8124KN)1 2 Screw, Ma@hin@- FMnf.t Head

(*33 x 3/8”)
683-0003 2 Waaher, Lock - EIT (#S)

----” ----
mm WfTH TEf#tNAL&
3574018 1 CR13
357-0028 CR12
813-00S6 ; Screw, Machine - Round Head

(#10-32 X 3/’8”)
2 Washer, Lock - Spring (#IO)

526-0009 2 Wesher, Flat (7/32 ID x
1/2 OD x 1/18” Thk)

686-ooo3 2 Washer, Lock - EIT (#10)
307-0061 Relay, Solenoid - Start (24 V13C)
GROUND TERMl~AL ASSEMBLY (Includaa Part8
Marked #)
871-0010
850-0030
$26-

65390005
8S6-0003
815-0203

815-0367

301”4015

300-1s73
300-1574
300-! 575
300-1576
300-1577
309-%%74
300-1579
300-1572

1
1
1

4

1

#NW, Hex. erase (#10-32)
#Washer, Louk - Spring (#fO)
#Washer, Flat - Bta&s (13/84” ID x

1!2”’ gM3x Yil& Thk)
#Washer, Look - ET (#IO)
#Wa@hw,Look - EIT (#IO)
#Screw, Machine - Round Head,

Brana (#W-32x 7/6”)
Scrw, Machine- Pan Head,

Croee-Rweeaed Drive
(#6032 X !/4”)

Cover, Acoess - Control Plug-In
Modulaa

Control, Cycle Cr’anker
Control, Start - Disconnect
Control, Ovempaed
Control, Engine Monitor No. 1
Control, Engine Monitor No 2
4%ntfol, Engine Shutdown
Control, Time Delay, Start-Stop
Chasm, Control

Optional Items Lfsed with Engine Mounted Senders.
Parts included in Wiring Harness.
Parts Included in Ground Terminal A$sembiy.
NOTE For Lamp Replacement Order 322-0137. Remove
and Discard Plain Red Lens, Install Lens with Legend
from Burned O@ Light - Lights Snap m and Out of Panel.

511



Es —r- —l-

W?!t “
I II
I II n.

,-

r’-8L! 30

39 .15 ,14 —

REF. PART OTY. PART
No. No. USED DESCRIPTION

1 WIRING HARNESS - GENERATOR CONTROL (Includes
Terminal Block)
338-0759 1 LJsedon Codes 31, 4R, 4X. 54X,

8,58,519,521
338-08%6 1 used on codes 57, 7x, 9X, 520,

522
ATTACHING HARDWARE FOR WIRING HARNESS
812-0066 2 Screw, Machine - f%x.md Head

(#16-32 x 3/4-)
2 Washer, Lock - Spring (#6)

——-— “—--- —
2 332-07$5 1 Block, Terminal -16 Place
3 332-1242 1 Strip, Marker -16 Place.. #.LfMETER (Select as Required)

DUAL SCALE
302-0860 ? 0-750,0-1600 Amp
302-1208 1 0-1000.0-1500 Amp
302-12M? 1 0-%200,0-2000 Amp
302-1210 1 0-1500,0-3000 Amp

B12

REF. PART OTY. PART
NO. NO. USED DESCRIPTION

SINGLE SCALE
302-0414 1 0-500 Amp
302-0415 1 0-750 Amp
302-0416 1 0-1000 Amp
302-0640 1 L?-1200Amp
302-0641 1 0-1500 Amp
302-0642 1 0-2000 Amp
302-1044 1 0-2500 Amp
302-1045 1 0-3000 Amp

5 VOLTMETER (Select as Required)
DUAL SCALE

302-0718 1 0-300,0-600 Volt
SINGLE SCALE

302-0421 1 0-300 volts
302-1283 1 0-500 volts
302-1072 1 0-600 volts
3024779 1 0-750 volts



GENERATO~CONTROL

No.

6

7

8

9

10

11

12
13
14
15
16

17

18

19
20
21
22
23

24

25

PART QTV.
NO. U$EQ

METER,FRE(2UENCY

30?-0s10 1
302-0811 1

1
E= 1

302-0221 1
302-0286 1

PART
DSSCRWTION

(Sekictas Required)
POINTER TYPE
60 Hz, 208 volt
60 Hz. 240 Voit
50 Hz. 208 Volt
?j@t-&,2.4ovott
REED TYPE
80 Hz
50 Hz

METER, TIME T0TALlZlNC3 (Select as Required)
302-0468 1 60 Hz
30M469 1 50 HZ
320-0307 3 LOCU.Handle - Circuit 8reaker

(Used on Penn State Sets)
ATTACHING HAROWARE FOR LOCK
815-0203 1 Screw, Machine - Round Head

(#10-32 X 7/8”)
854-0010 1 Washer, Lock - IT (#10)
8?1-0010 1 Nut, Hex (#10-32)
320-0455 1 Circuit Breaker -3 Amp, 240 Volt
ATTACHING HAF$DWARE FOR CIRCUIT BREAKER
812-0061 Screw, Machine - Round Head

8!50-0020 2
81%0203 1

517-0131 1
303-0032 1
303-0076 1
308-0284 1
303-0170 1
151-0402 1
LIGHT, INDICATOR
322-0130 1
322-0131 1
322-0178 1

406-0334 2

406-0333 2
870-0053 1
850-0030 1
332-0051
815-0026 :

PANEL, CONTROL
301-3170 1
301-3342 1
406-0332 2

(s6-32 X 3/8”)
Washer, Lock - Spring (U6)
Screw, Machine - Round Head,

Brass (#1O-32 x 7/8”)
Nut, Hex - Brass (#10-32)
Washer, Lock - ET (#10)
Washer, Flat -Brass (13/64’7 ID x

7/16” 00X 1/32” Thk)
Plug, Plastic
Knob
Knob, Pointer
Switch, Selector
Rheostat (35K Ohms, 25 Watt)
Potentiometer (5K Ohms)

125 VAC
Red Lens, Lower Scale Legend
Red Lens. Upper Scale Legend
Light, Indicator -125 VAC

(Replacement) - Discard
Lens - Used Lens
from Original Light

Clip, Retaining - Turnbutton
Fastener

Stud, Turnbutton Fastener
Nut, Hex (#10-32)
Washer, Lock - Spring (#10)
Clamp, Loop
Screw, Machine - Truss Head

(#10-32 X 3/8”)

With Two Fault Light Mtg. Holes
Without Fault Light Mtg. Holes
Recer)tacle, Turnbutton Fastener

26 315=0384 1 Reacior
ATTACHING PARTS FOR REACTOR
812-0061 2 Screw, Machine - Round Head

(#6-32 X 3/8”)
853-0003 2 Washer, Lock - ET (#6)

——— —“ ————

REF. PART OTV. PART
No. NO. Usm D~~WTION

27 305-0875 Ractifler, Bridge
ATTACHING PA:TS FOR RECTIFIER
S?2-0070 2 Screw. Machine - Hound Wad

(M-32 x 1-1/4”)
2 Washer, Lock - Spring (S8)

-- .-— “——— —
28 TRANSFORMER, VOLTA(3E (Select as Applicable)

315-0342 1 120 VAC Output Signal
315-0431 1 240 VA(2 Output Signal
31%0458 1 240 VAC Output Signal

(used with Dual State
Meters - voltage Code
31 Sets)

NOTE: Transformer is Matched to Voltage Regulator
ATTACHW4G PARTS FOR TRANSFORMER
812-0081 2 Screw, Machine - Round Head

(s8-32 X 3/8”)
853-0003 2 Washer, Lock - ET (S6)

—-—— “————
29 812-0065 4 Screw, Machine - Round Head

(#6-32 X 5/6”)
30 853-0003 4 Washer, Lock - ET (#S)
31 REGULATOR, VOLTAGE (Includes Fuses When

Applicable)
332-1704 1 Requires 120 VAC Input Signal

(Used Only on Early Spec A
Models)

332-2029 1 Requires 240 VAC Input Signal
Semi-Frequency Sensitive
Type

332-2030 1 Requires 240 VAC Input Signal -
Voltage Sensitive Type

332-2031 1 Requires 240 VAC Input Signal -
Frequency Sensitive Type

32 321-0204 2 Fuse, Cartridge (1/4 Amp) -
Part of Voltage
Regulator

33 338-1104 1 fWiring Harness - Fuse
Blocks to Terminal
Board

34 321-0223 4 QFuse, Cartridge (15 Amp)
35 !2FUSE BLOCK

321-0176 1 Two Place
321-0177 1 Three Place

36 508-0001 4 Grommet, Rubber
37 800-0045 4 Screw, Cap - Hex Head

(5/16-18 X 3/8”)
38 850-0045 4 Washer, Lock - Spring (5/16”)
39 402-0070 4 Dampener, Vibration
40 337-0049 1 Strap, Ground

ATTACHING PARTS FOR STRAP
800-0046 1 Screw, Cap - Hex Head

(5/16-18 x 3/8”)
850-0045 1 Washer, Lock - Spring (5/16”)
856-0008 2 Washer, Lock - EIT (5/16”)
862-0015 1 Nut, Hex (5/16-18)

———— “——— —
41 BOX, CONTROL

301-4135 1 Used on Sets W~thout Fuse
Blocks

301-4668 1 fUsed on Sets With Fuse
Blocks

E - Parts Used on Hi Ambient Temp (LDFX) Type GenSets.

B13



CONTROL, HOUSING

1

REF. PART
NO. NO.

1 821-0010

2 301-2904
3 301-2905
4 821-0014

5 508-1000
6 331-0088
7 508-0203
8 621-0010

9 821-0014

10 301-4125
11 301-4110
12 301-4118

/iI’-.

1
1

WY.
USED

24

:
8

4
1

;

4

1
f
1

10

II J’

1

9A?

-5

PART
DESCRIPTION

Screw, Self-locking - Hex
Washer Head (1/4-20 x 1/2”]

Panel, Access - Top
Panel, Access - Side
Screw, Self-locking - Hex
Washer Head (5/16-18 x 1/2”)

Channel, Rubber
Bushing, Insulator
Bushing, Insulator
Screw, Self-locking - Hex

Washer Head (1/4-20 x 1/2”)
Screw, Self-locking - Hex

Washer Head (5/16-18 x 1/2”)
Bracket, Double Angle
Panel, Control - Blank
Housing, Control

B14



%---=
I

REF. PART
NC). NO.

1 403-1405
2 800-0051

3 850-0050
4 862-0003
5 332-2001
6 800-0164

7 600-0158

8 800-0153

9
10

11

12
13
14
15
16

850-0079
403-1141
862-0008
403-1250
403-1251
232-1489
232-1490
403-1244

WY.
USED

REF
1

1
1

;

10

8

20
6
12
1

;
6
1

. .
M-12W

PART
DESCRIPTION

Chassis Assembly
Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
Washer, Lock - Spring (3/8”)
Nut, Hex (3/8-16)
Lug, Terminal
Screw, Cap - Hex Head

(3/4-?0 X 4-1/2”)
Screw, Cap - Hex Head

(3/4-10 X 2-3/4”)
Screw, Cap - Hex Head

(3/4-10 x 1-1/2’)
Washer, Lock - Spring (3/4”)
Washer, Bevel - Square
Nut, Hex (3/4-10)
Support, Engine - Left Side
Support, Engine - Right Side
Shim - Generator Mounting
Shim - Generator Mounting
Base, Skid - Generator Set

cl



GENERATOR ASSEMBLY

4,4

I 53

L

41

54
I

42
431

‘--6=-Q
!
I \

3s34 33

Ald ~

40 39

Ial

*

10
\ 13

31
3’*

/’”

19_lil

1

54

C2



GENERATOR ASSEMBLY

REF. PART
NO. NO.

f60d-OOm

2 600-0013

3 8500040
4 662UOO?
5 860-0070
6 520-0692
7 232-1973
8 600-0003

9 850-0040
!0 234-0272
11 800-0026

12 650-0045
13 234-02Q1
14 234-628?
15 150-1556

16 812-0148

17 650-0040
18 868-0011
19 ?50-1406
g?o 15Q-147Q
21 150-1555

22 812-0192

23 856-0010

24 150-1557
25 526-0077

26 510=0091
27 510-0093
28 510-0090
29 232-1923
30 232-1924
31 805-0035
32 232-1957
33 800-0051

34 850-0050
35 211-0170

36 600-0031

37 221-0153
38 222-1693

39 800@092

QTY. PART
mm DESCRIPTION

4

2

6

:
2
1
;

1

;

6
1
1
1

2

2
2
1
1
1

1

f

1
1

1
1
1
1

;

:

6
1

12

6
1

16

Screw, Cap - Hex Head
(1/4-20 X 1-112”)

Screw, Gap - Hex Head
(1/4-20 X2-1/2”)

Washer, Lock - Spring (1/4”)
Nut, Hex (5/i3=t1)
Washer, Lock - Spring (5/8”)
Stud (tV8-11 X 5/8-11 X 3-3/4”j
Grill - Generator End Bell
Screw, Cap - Hex Head

(1/4-20 X 1/2”)
Washer, Lock - Spring (1/4”)
Cover, Fan
Screw, Cap - Hex Head

(5/16-18 X3/4”)
Washer, Lock - Spring (5/16”)
Band, Stator - Top
Band, !3tator - Bottom
Sensor Aasembiy =Speed

(Includes Parts Marked t)
Screw, Machine - Round Head

(1/4-20 X 1/2”)
Waaher, Lock - Spring (1/4”)

tNut, Hex - Jam (3/4-16)
tSensor, Magnetic - Speed
tCap, Insulator
?Bra~;;;rMounting - Speed

Screw, Machine - Round Head
(3/8-16 X ?“)

Washer, Lock - External/
Internal Tooth (3/8”)

Wheel - Speed Sensor
Washer, Flat (13/32” ID x

1-1/4” OD X 1/4” Thk)
ENut, Lock - Bearing
EWaaher, Lock - Bearing
QBearing, Ball
RinQ, Holder - Bearing
Spring, Bearing Ring Holder
Bolt - Hex Head (5/8-1 1 x 1-1/2”)
Support, Generator
Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
Washer, Lock - Spring (3/8”)
End Bell Assembly (Includes

Replaceable Parts Marked ●)
*Screw, Cap - Hex Head

(5/16-18 x 1-1/2”)
●Shoe, Pole - Exciter Stator
“Coil Assembly, Field -

Exciter Stator (Set of Six
Coils)

Screw, Cap - Hex Head
(1/2-13 X 1-1/2”)

REF. PART PART
NO. NO. :$:0 DESCRIPTION

40 850-0060 16 Washer, Lock - Spring (1/2”)
41 STATOR, GENERATOR

220-1099
220-1099
220-1100
220-1100
220-2710
220-1102
220-1103
220-2713

220/2799
220-2800
220-2801
220-2802
220-2803
220-2804
220-2805
220-2806
220-3335

220-2808

220-2809

220-2610

220-2811

42 800-0133

43 850-0070

1
f
1
1
1
1

:

1
1
1
1
1
1
1
1
1

1

1

1

1

6

6

8pec A Only
Code 4; 120/206 V, 60 HZ

Code 7X; 240/416 V, 60 Hz
Code 4X; 227/480 V, 60 Hz
No Code; 139/240 V, 60 Hz
Code 9X; 347/600 V, 60 Hz
Code 50; 120/240 V, 60 Hz
Code 60; 240/480 V, 60 HZ
Code 57; 220/360, 230f440 V,

30 Hz
S@r Spec B
Code 7X; 2401416 V, 60 Hz
Code 4; 120/206 V, 60 Hz
Code 4X; 227/480 V, 60 Hz
No Code; 139/240 V, 60 Hz
Code 9X; 347/600 V, 60 Hz
Code 5D; 120/240 V, 60 Hz
Code 6D; 240/480 V, 60 Hz
Code 7; 220/380 V, 60 Hz
Code 31; 127/220 V,

220/380 V, 60 HZ

Code 520; 220/380,
230/400 V, 50 Hz

Code !319;110I19O,
i 15/200 v, so !’&

Code 522: 240/416,
254/440 V, 50 HZ

Code 521; 120/208,
127/220 V, 50 Hz

Screw, Cap - Hex Head
(5/8-1 1 X 1-3/4”)

Washer, Lock - Spring (5/8”)
44 ROTOR ASSEMBLY, GENERATOR (Includes Parts

Marked f)
201-1790 1 60 HZ

201-1791 50 Hz
45 820-1067 ; G3crew, Machine - Pan Head,

Cross-Recessed (#l O-32 x 1”)
46 526-1009 2 fWasher, Flat - Cadmium Plated

(7/32” {D X 1/2” C2DX 1/16”
Thk)

47 850-1030 2 CWasher, Lock - Spring,
Cadmium Plated (#IO)

48 870-1053 2 fNut, Hex (#10-32)
49 510-0092 1 ENut, Lock - Bearing
50 510-0094 1 fWasher, Lock - Bearing
51 EROTOR ASSEMBLY, EXCITER (See Separate Group

for Component Parts)
201-1501 1 60 Hz

201-1549 f 50 Hz
52 515-0162 1 CKey, Rectangular
53 805-0035 12 EBcdt (5/8-11 x 11-1/2”)
54 232-2833 1 SD;SCand Fan Assembly

t - Included in Speed Sensor Assembly.
● - Included in End Bell Assembly,
E - Included in Generator Rotor Assembly.

C3



0

A

60,

6

2

wo

B



BUS t!3ARASSEMBLY

Mf* PA~T
No. No.
13 232-1994
14 Soo-olsl

7$ s50=O078
16 800-Oy

17 626-&9

IB ~
19 88%0003
20 232-1997
21 232-1s92
22 ~?

23

27

28
29

40

wh’oo40
862-0001
232-1999

232-2ooo

3i6-0300
wo-oO05

8624W01
232-1998
232-19W
5204693
*2*$W
~20&

232%20
600-0052

52&0029

‘ - PART
DmcRIP’noN

Braok.t, Bus aar
WP-.tiq-- .-,----- .-

(3/4.10 x 1“)
W&ah@r,Lock - Spring (3/4”)
screw, cap “ !’iex Haad

(3/6-16 x 1-1/4”)
Washer, Flat (2WS4° {0x

W&” Gi3 x Wtw Thit)
Washer, Lock - Spring (3/6”)
Nut, HeX (3/8-li3)
Boar@, Inauiatirqj
Blwcket, 13usBar
Screw, Cap - Hex Need

(1/4-20 X 1“)
‘washer, ~iat (17164” iD X

6/6” 00x 1116”)
Washer,Leek - Spring (1/4”)
Nut, Hex (1/4-20)
Bracket, ‘terrninai Board

Mounting
Bracket, Tertninai Board

Moun~ing
Sheif. Curmrit Transformer
Screw, Cap - Hex i&&i -

(1/4-20 X 3/4”)
Washer, Lock. Spring (1/4”)
Nut, tlox (1/4-20)
Board, insulating
Board, insulating
Stud (6/l&18 x 5/i60i8 X 1-5/6”)
IMr, ~us (17-W6° Lg)
Bqr, BUS (13*1/4° Lg)
Bar, Bug (Doubie)
Bar, Bus
Screw, Cap - Hex Head

(3/8-16 X 1-1/2”)
Washer, Fiat (26/64” iD x

7/8 OD x 1/16” Thk)

REP. P::T
NO. .
41 UO=0060
42 862-0303
43 600-0052

44 EW-0029

45 UO-0050
46 862-0003
47 802-0069

48 S26-0716

49 66&O045
80 662-0016
51 60&O005

52 WO-0040
53 882*1
$4 232-1993

S6 2324008

Q7Y*
LI$ED

9
$
6

6

6
6
6

32

32
32
4

:
1

1

5s$H%ord
Wesher, Lock - Spring (3/#’)
Nut, Hex (3/8-16)
$orew, Cap* i’iOXHead

(W8-16 x 1-1/2”)
Washer, Fiat (25/64” iD x

?/6” 00X 1/16” Thk)
Washer, Lock - Spring {3/8”)
Nut, Hex (W8-16)
Screw, (%P - Socket Heed

(3/6-16 X 6/8”)

Washer, Fiat (11/22” iD x
11/16” 00X 1/18 ~hk)

W&ahiRr,Lock - Spring (6/16”)
Nut, htOX(W16-18)
Screw, Cap - $4.x Head

(1/440 x 3/4”)
Washer, Lock o Spring (1/4”)
Nut, *X (1/440)
Jumper, Bus @ar (Used on

Pamiie Wve Wound Generator)
Jumper, Bu; Bar (Used on

Deita Wound Qenerator)
66 TRANSFORMER, CURRENT (Check Tr8n6former

Namepiate--Seiect Acoordingto Ft!@n@
302-0347 3 Namepiat@Reeds 500/5
302-0625 Namepiate Reads 750/S
302-0569 : Nameplate Readrn?000/S
302-0643 Namepiate Read$ lMO/S
302-0644 : Namepiat# Reads 160b/5
302=0$45 Natiepiate Reads 2000/5

67 S@-0052 ; Screw, Gap - Hex Head
($~~?~ ~ $.?{*)

58 62f%O02f)‘ 6 Washer, Fiat (2WW iD x
7/6” OD X 1/18” Thk)

69 850-0050 Washer, Lock - Spring (3/6”)
60 8624003 : Nut, Hex (3/6-16)

C5



EXCITER ROTOff

7
l—

+l!fk
a

4

3

Q.lm

REF. PART OTY. PART
NO. NO. U$ED DESCRIPTION

1 813-0100 2 Screw, Machine - Round Head
(#IO-32 x 1/2”)

2 870-0053 2 Nut, Hex (#10-32)
3 850-0030 2 Washer, Lock - Spring (U1O)
4 528-0008 2 Washer, Flat (13/64” IO x

7/16” 00X 1/32” Thk)
5 ROTOR ASSEMBLY, EXCITER (Includes Parts Marked +)

201-1501 1 Standard, 60 Hz
201-1549 1 Standard, 50 Hz

8 813-0114 4 +Screw, Machine - Round Head
(#10-32 X 3“)

7 870-0053 4 +Nut, Hex (#10-32)
8 B50-0030 4 +Washer, Lock - Spring (#IO]
9 526-0009 4 +Washer, Flat - (7/32” ID x

l/2W 013X l/lFj” Thk)
10 508-0124 4 +Spacer, Stepped
11 508-0156 8 +Washer, Insulating
12 508-0093 +Grommet, Rubber
13 862-0001 : +Nut, Hex (1/4-28)
14 850-0040 6 +Washer, Lock - Spring (1/4”)
15 358-0011 3 +Diode, Rectifier - Positive

(CR1, CR2, CR3)
16 358-0012 3 +Diode, Rectifier - Negative

(CR4, CR5, CR6)
17 363-0025 1 +Heat, Sink - Positive Diodes
18 363-0033 1 +Heat, Sink - Negative Diodes

+ - pans included in the Exciter Rotor Assembly,

C(5



OPTIONAL EQUIPMENT SECTION

This section contains parts listing of factory installed options.

NOTE: options may not be applicable to all models; for field

installations, additional parts are usually required.

D1



OPTIONAL GENERATOR CONTROL
(WITH SWITCHING REGULATOR)

N/c) ( J-

\

’13

\ ‘v?7=l
,:<!:;-’

SC1 171-2

D2



OPTIONAL GENERATOR CONTROL
(WITH SWITCHING REGULATOR)

REF.
No.

1

2
3
4

5

6

i’

8
9

.
10

PART QTY. PART
NO. USED DESCRIPTION

338-1493 1 Wiring Hmtess (Includes
Terminal Block)

ATTACHING HARDWARE F(3R WIRING HARNESS
812-0066 2 Screw, Machine - Round Head

(#6-32 X3/4”)
850-0020 2 Washer, Lock - Spring (#6)

—--- *_———
332-0795 1 Block, Terminal - 16P lace
332-1242 1 Strip, Marker -16 Place
AMMETER (Select As Required)
302-0414 1 Scale Reads 0-500 Amperes
302-0415 1 Scale Reada 0-750 Amperes
302-0416 1 Scale Reads 0-1000 Amperes
302-0640 1 Scale Reada O-1200 Amperes
302-0641 1 Scale Reads 0-1500 Amperes
302-0642 1 Scale Reads 0-2000 Amperes
302-1044 1 SCale RQtIda0-2500 AmpQrQS
302-1045 1 Scale Reads 0-3000 Amperes
VOLTMETER (Select As Required)
302-0421 1 Scale Reads 0-300 Volts
302-1283 1 Scale Reads 0-500 Volts
302-1072 1 Scale Reads 0-600 Volts
302-0779 1 Scale Reads 0-750 Volts
METER, FREQUENCY (Select As Required)
302-0810 1 60 Hertz, 208 Volt
9nn fin, 4
IJV6-WCJ 1 1 1 60 Hertz, 240 Volt
302-0894 1 50 HQrtZ,208 Volt
302-0895 1 50 Hertz, 240 Volt
METER, TIME TOTALIZING (Select As Required)
302-0466 1 60 Hertz
302-0469 1 50 Hertz
320-0202 1 Tie Bar - Circuit Breaker
320-0307 1 Lock, Handle - Circuit Breaker

(Used CM Penn State Sets)
320-0455 2 Circuit Breaker -3 Amp, 240 Volt
ATTACHING HARDWARE FOR CIRCUIT BREAKER
812-0061 4 Screw, Machine - Round Head

(#6-32 X3/8”)
850-0020 4 Washer, Lock - Spring (#6)
815-0203 2 Screw, Machine - Round Head,

Brass (#10-32 x 7/8”)
871-0010 2 Nut, Hex - Brass (#10-32)
853-0006 2 Washer, Lock - ET (#10)
526-0049 2 Washer, Flat - Brass (13/64” ID x

7/16” OD X 1/32” Thk)

REF.
No.

11
12’
13
14
15
16
17

23
24
25

26

27

PAHT
NO.

517”0131
303-0032
303-0076
308-0284
303-0170
151-0402
406-0334

406-0333
370-0053
850-0030
332-0051
815-0026

301-6412
406-0332
315-0431

812-0065

853-0003

PART
D~SCRIPTION

Plug, Plastic
Knob
Knob, Pointstr
Switch, Selector
Rheostat (35 Ohm, 26 Watt)
Potentiometer (5K Ohms)
Clipe Retaining - Turnbutton

FsAtan@f
Stud, Turnbutton Fastener
Nut, HeX (#10-32)
Washer, Lock - Spring (#10)
Clamp, Loop
Screw, Machine - Truss Head

(#10-32 X3/8”)
Panel, Control
Receptacle, Turnbutton Fastener
Transformer, Voltage (240 VAC

Output Signal)
Screw, MachinQ - Round Head

(#6-32 X5/8”9
Washer, Lock - ET (#6)

28 REGULATOR, VOLTAGE (Requires 240 VAC Input
Signal)
300-1928 1 Semi-Frequency Sensitive Type
300-1929 1 Voltage Sensitive Type
300-1930 1 Frequency Sensitive Type

29 508-0001 4 Gromrrwtt, Fk%er
30 800-0045 4 Screw, Cap - Hex Hem%

(5/16-18 X3/%]
31 850-0045 4 Washer, Lock - Spring (5/16”)
32 402-0070 4 Dampener, Vibration
33 337-0049 1 Strap, around

ATTACHING PARTS FOR STRAP
800-0045 1 Screw, Cap - Hex Head

(5/16-18 X3/8”)
850-0045 1 Washer, Lock - Spring (5/16”)
856-0008 2 Washer, Lock - EIT (5/16”)
862-0015 1 Nut, Hex (5/16-18)

———— ● ——— —
34 301-4135 1 Box, Control

D3



OPTIONAL
VOLTAGE SUPPf%ES$Oi3 ASSEMBLY

REF. PART
NO. No.

1 S13-0120

2 526-0140

3 $50-0030
4 870-0053
5 508-0093
6 305-0526

7 526-0140

8 850-0030
9 870-0053

10 363-0025
11 363-0033

OTY.
USED

1
4

4

4
4
2
1

4

4
4

1
1

PAR?
PRESCRIPTION

Voltage Suppressor Assembly
Screw, Machine - Round Head

(#10-32 X 3-1/2”)
Washer, Flat (7Z32° ID x

3/8” OD X3/64” Thk)
Washer, Lock - Spring (#10)
Nut, Hex (#1O-32)
Grommet, Rubber
Set, Voltage Suppressor

(Matched Pair) - Includes
Attaching Parts

Washer, Flat (7/32” ID x
3/8” OD X 3/64” Thk)

Washer, Lock - Spring (#10)
Nut, Hex (#10-32)
.— -- “——— —
Heatsink - Positive
Heatsink - Negative



OPTIONAL
DUAL VOLTAGE SUPPRESSOR ASSEMBLY

REF. PART
NO. NO.

1 813-0120

2 526-0140

3 650-0030
4 670-0053
5 506-0093
6 305-0526

7 526-0140

8 850-0030
9 870-0053

10 363-0025
11 363-%033

>—-11

7

8

an.

USED
1

8

8

8
8
2
2

8

8
8

1
1

PART
DESCRIPTtON

Dual Voltage Suppressor
Assembly

SCrevv,Machine - f?ound Head
(#lo-32 x4&l/2”)

Washer, Flat (7/32’” ID x
3/8’4 OD X 3/64” ?hk)

Washer, Lock - Spring (#IO)
Nut, Hex (#10-32)
Grommet, Rubber
Set, Voltage Suppressor

(Matched Pair) - Includes
Attaching Parts

Washer, Flat (7/32” ID x
3/8” OD X3164” Thk)

Washer, Lock - Spring (#10)
Nut, Hex (#10-32)
-- *---- ,
Heatsink - PDsitive
Heatsink - Negative

XES1230

D5



OPTIONAL
GENERATOR HEATER

—.

\

REF. PART
NO. NO.

1 812-0068

2 853-0003

3 660-0005
4 309-o12f3
5 332-0333
6 332-0499
7 862-0003
8 850-0050
9 526-0029

10 526-0123

11 814-0203

12 333-0059

OTY,
USED

4

4

4
1
1
1
6
4
4

6

2

2

PART
DESCRIPTION

Screw, Machine - Round Head
(#6-32 X 1 “)

Washer, Lock - External Tooth
(#6)

Nut, Flex (#6-32)
Thermostat - Adjustable
?errninal Block
Strip, Marker
Nut, Hex (3/6-16)
Washer, Lock - Spring (3/i3”j
Washer, Flat (25/64” ID x

7/8’ OD X 1/16” Thk)
Washer, Flat (25/64” ID x

1-1/4” OD X 1/16” Thk)
Screw, Machine - Flat Head

(3!8-16 x 2“)
Heater -120 Volt, 125 Watt

D6.... .. ........... ....... .. -- ... . .

0.110%

.,-..



. .
.

OPTIONAL
DUAL SENSOR ASSEMBLY

(GENERATOR OVER/UNDER SPEED)

REF. PART
NO. No.

1 812-0148

2 850-0040
3 150-1410
4 668-0011
5 150-1406
6 150-1878

QTY.
USED

;

2
2
4
2
1

fl-5

-..

4

4/

A

v’

-7

—6

2

/

K?-_
1

ES1228

PART
DESCRIPTION

Dual Sensor Assembly
Screw, Machine - Round Head

(1/4-20 X 1/2”)
Washer, Lock - Spring (1/4”)
Cap, Insulating
Nut, Hex - Jam (3/4-16)
Sensor, Magnetic
Bracket, Mounting - Magnetic

Sensor

07.



OPTIONAL
CONTROL HEATER

*&lo

9--,*

!“2

REF. PART
NO. NO.

1 335-0570
2 812-0090

3 86ci-ooo6
4 856-0001
5 301-1886
6 309-0128
7 800-0007

8 862-@OOl
9 850-0040

10 526-0052

11 862-0015

12 333-0151

2
2
2

4

1

SC.115S

PART
DESi%lPTION

Cable, Electrical (3 Wire)
.Screw, Machine - Round Head

(#6-32 X 2-1/4”)
Nut, Hex (#6-32)
Washer, Lock - EIT (#6)
Cover, Thermostat
Thermostat - Adjustable
Screw, Cap - Hex Head

(1/4-20 X l“)
Nut, Hex (1/4-20)
Washer, Lock - Spring (1/4”)
Washer, Flat (17/64” ID x

9/16 @3X 1/16 Thk)
Nut, Hex (5/16-18) - Used

As Spacers
Heater -75 Watt, 120 Vat,

300 Watt, 240 VAC



OPTIONAL
FUEL PRESSURE GAUGE

REF. PART OTY. PART
NO. NO. USED DESCRIPTION

FUEL PRESSURE GAUGE (Irmludes Parts
Marked #)
539-0429 0 to 200 tbs. Range

1 502-0034 ; #ElbOw with Compression Nut &
Ring - Brass (1/8” NPT x 3/16”
Tube)

2 370-4003 1 ~ #Tube, copper (3/16” (DD x
.030 Thk X 72”)

3 504-0064 1 “#Valve, Gate (1/8” NPT)
4 193-0128 1 #Gauge, Pressure with Bracket

and Attaching Hardware
5 800-0130 1 #Screw, Cap - Hex Head

(5/8-11 X l“)
6 850-0070 1 #Washer, Lock - Spring (5/8”)
7 193-0029 1 #Bracket, Mounting - Gauge

# - Parts included in Fuel Gauge Assembly

1

Fs. !ln

D9



..
*

OPTIONAL
COOLING SYSTEM WITH STANKWIPE

‘3

I

30

31

an
w

)3

XCS.1387

Dlo



CWTKMUAL
COOLING SYSTEM WITH $TANDPIPE

REF. PART
NO. NO.

1 503-0821
2 503-0788
3 130-1013
4 800-0180

afw.
USED

4
2
1
8

PART
DESCRIPTION

Clamp, Hose
HO$e,Rubber
Shield, Heat
Screw, Cap - Hex Head

(3/4-10 x 3-1/4”)
Washer, Lock - Spring (3/4”)
Nut, Hex (3/4-10)
Outlet, Water - Engine
Gasket
Flange, Water Outlet
Clamp, Hose
Hose, Rubber
Nipple, Pipe - Half

(1-1/4” NPT X 15” Lg)
Valve, Control - Solenoid

(1-1/4” NPT)
Nipple, Fipe (1-1/4” NPT x

3“ Lg)
Elbow, Pipe -90 Deg

(1-1/4” NPT)
Valve, Control - Temperature

Regulating
Cock, Drain (1/8” NPT)
Bushing, Reducer - Hex

(3/8” NPT X 1/8” NPT)
Bushing, Reducer - Hex

(1-1/4” NPT X3/8” NPT)
Tee, Pipe (1-1/4 NPT)
Screw, Cap - Hex Head

(1/4-20 X 7/8”)
Washer, Lock - Spring (1/4”)
Nut, tdex (1/4-20)
Assembly, Nipple and Bracket
Coupling, Pipe - Hex
Tube, Inlet - Water
Valve, Vacuum Relief
Tank, Standpipe
Nipple, Pipe (5” NPT x

9“ Lg)
Elbow, Pipe -90 Deg

(5” NPT)
Nipple, Pipe

(5” NPT X 7-1/2” Lg)
Tee, Pipe (S’ NPT)
Nipple, Pipe

(5” NPT X5“ Lg)
Screw, Cap - Hex Head

(3/4-10 x 1-1/4”’)
Washer, Lock - Spring (3/4”)
Nut, Hex (3/4-1 O)
Support, Standpipe
Screw, Cap - Hex Head

(3/4-10 x 2-1/2”)
Washer, Bevel - Square
Washer, Lock - Spring (3/4”)
Nut, Hex (3/4-10)
Plate, Support - Standpipe

5 850-0079
6 562-0008
7 130-1127
8 155-0875
9 130-1123

10 503-0011
11 503-0359
12 !50S-0880

‘13 307-0839 1

14 505-0258 3

15 50!50042 2

18 309-0243 1

17 504-0008
18 505-0018

2
1

19 S05-0128 1

20 505-0249
21 800-0006 ;

2
2
1
1
1
1
1
1

22 850-0040
23 862-0001
24 110-1188
25 130-0968
26 130-1122
27 504-0082
26 ?30-1128
2!3 505-0898

T

30 505-0863 1

31 505-0828 1

32 505-0808
33 505-0884

1
1

34 800-0152 4

35 850-0079
36 862-0020
37 130-0963
38 800-0157

4
4
1
4

39 403-1141
40 850-0079
41 862-0020
42 t 30-0965

4
4
4
1

ml r, ,? ,;]
!,
1,-.

,,

10-82



OPTIONAL
COOLING SYSTEM FOR REMO’V’ERADIATOR

4

3

4“ i

REF. PART
NO. NO.

1 503-0621
2 503-0788
3 130-1013
4 800-0160

5 650-0079
6 662-0006
7 130-1127
8 155-0675
9 130-0966

10 130-1122
11 501-0213
12 502-0287

13 502-0193

14 505-0007

am.
USED

4
2

:

6
8
1
1
1

$
2

2

2

PART
DESCRIPTION

Clamp, Hose
Hose, Rubber
Shield, Heat
Screw, Cap - Hex Head

(3f4-lo x 3-1/4”)
Washer, Lock - Spring (3/4”)
Nut, Hex (3/4-10)
Outlet, Water - Engine
Gasket
Coupling, Pipe - Hex
Tube, Inlet - Water
Line, Fuel - Flexible
Elbow, Pipe -90 Deg,

Male (1/4” NPT x
1/2-20 SAE Male)

Connector - Line to
Pipe

Bushing, Reducer - Hex
(1/4” NPT X 1/8” NPT)

C8-1188

D12



REF. PART
NO. NO.

1 501+381

2 502-0599

3 502-0653

4 505-0056

OT’Y. PART
USED DESCRIPTION

2 Line, Fuel o Flexible
(31” Lg), 3/4-16 JIC
37 Deg Female Swivel
Both Ends)

3 Elbow, Adapter -90 Deg
Steel (1/2-14 NPT Male
x 3/4-16 JIC -37 Deg
Male)

1 Elbow, Adapter -90 Deg
CRES (1/4-18 NPT
Male x 3/4-16 JIC
37 Deg Male)

2 Plug, Pipe - Square Head
(1/2” NPT)

OPTIONAL
FILTER mLUBE Olim

#/- -%

REF. PART
NO. NO.

5 502-0701

6 122-0526
7 800-0075

8 850-0055
9 862-0004

10 122-0525
11 800-0076

12 526-0314
13 850-0055
14 862-0004
15 122-0546

2

LS-109O

OTY.
USED

4

2
2

2
2
1
2

2
2
2
1

PART
DESCRIPTION

Bushing, Reducer - Hex
(7/8-14 X 1/2” NPT)

Element, Filter
Screw, Cap - Hex Head

(7/16-14 X 2“)
Washer, Lock - Spring (7/16”)
Nut, Hex (7/16-14)
Head, Filter
Screw, Cap - Hex Head

(7/16-14 X2-1/4”)
Washer, Bevel
Washer, Lock - Spring (7/16”)
Nut, Hex (7/16-14)
Bracket, Mounting - Lube

Filter

D13



OPTIONAL
FILTER - FUEL/WATER

15\

16

2

14,,

‘4

I

Y
/

REF. PART QTY. PART “< REF. PART
No. NO. USED DESCRIPTION NO. NO.

FILTER ASSEMBLY - FUELAVATER 5 850-0045
(All Parts Common Except 6 526-0022
as Marked)

1 50”

2 50”

1 Used on Spec A thru C 7 149-1625
1 Used Beginning Spec D

(Includes Parts Marked “) 8 149-1689
-0292 1 Line, Fuel - Flexible

(52” Lg, 3/4-16 NPT 9 800-0053
Male, Both Ends)

-0291 1 Line, Fuel - Flexible 10 800-0051
(52” Lg, 3/4-16 NPT
Male x 1 1/16-14) 11 526-0026
SAE 45 Deg Female
Swivel) 12 850-0050

3 502-0644 2 Elbow, Pipe -90 Deg, 13 526-0280
Brass (7/8-1 4 NPT Male 14 862-0003
x 3/4-16 NPT Female 15 149-1683
Swivel)

4 800-0028 4 Screw, Cap - Hex Head 16 501-0448
(5/16-18 X l“)

QTY.
USED

4
4

1

1

3

1

,,I

3

;
1

1

X FS-1355 -1

“t

PART
DESCRIPTION

Washer, Lock - Spring (5/16”)
Washer, Flat (21/64” ID x

9/16” OD X 1/16” Thk)
Filter, Fuel/Water

(Includes Element)
Element, Fuel/Water

Filter
Screw, Cap - Hex Head

(3/8-16 X 1-3/4”)
Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
Washer, Flat (13/32” ID x

3/4” 00 X 1/16” Thk)
Washer. Lock - Spring (3/8”)
Washer, Bevel
Nut, Hex (3/8-16)
Bracket, Mounting - Fuel/Water

Filter
‘Line, Fuel - Flexible

(6” Lg, 1-1/16-14 SAE
45 Deg Male x 1-1/6 -12
JIC 37 Deg Female Swivel)

● - Parts Used Only on Gen,Sets Beginning Spec D,

D14



oPTIONAL
DUAL FILTER - FUEL/WATER

b

12 .

414 ,;
II

Illil
‘1

2

3

I;

I

4

---

REF. PART QTY. PART
NO. No. USED DESCRIPTION

FILTER ASSEMBLY, DUAL - FUEL/WATER
(All Parts Common Except as Marked)

1 Used on Spec A thru C
1 Used Beginning Spec D

1 501-0291 1 Line, Fuel - Flexible
(52” Lg, 3/4-16 NPT Male
X 1-1/16-14 SAE
45 Deg Female Swivel)

2 501-0290 1 Line, Fuel - Flexible (52” Lg
1-1/16-14 SAE
45 Deg Female
Swivel x 1-1/16-12 JIC
37 Deg Female Swivel)

3 502-0643 2 Elbow, Pipe -90 Deg,
Brass (3/4-16 NPT Female
x 1-1/16-1445 Deg
SAE Male)

4 800-0028 4 Screw, Cap - Hex Head
(5/16-18 X 1“)

13
7
$

REF. PART
NO. NO.

5 526-0022

6 850-0045

7 149-1685

8 149-1689
9 800-0051

10 526-0026

11 850-0050
12 862-0003
13 149-1686
14 501-0449

QTY.
USED

4

4

1

2
4

4

4
4
1
1

PART
DESCRIPTION

Washer, Flat (21/64” ID x
9/16” OD X 1/16” Thk)

Washer, Lock - Spring
(5/16”)

Filter, Fuel/Water
(Includes Element)

Element, Fuel/Water Filter
Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
Washer, Flat (13/32” ID x

3/4” OD X 1/16” Thk)
Washer, Lock - Spring (3/8”)
Nut, Hex (3/8-16)
Bracket, Mounting - Filter

●Line, Fuel - Flexible
(6” Lg, 1-1/16-14 SAE
45 Deg Female Swivel
X 1-1/16-12 JIC
37 Deg Male)

● - Parts Used Only On GenSets Spec A Thru C

El



OPTIONAL
ENGINE COOLANT HEATER

CS-11178



OPTIONAL
ENGINE COOLANT HEATER

REF.
NO.

1
2

3

4
5

6
7

;

10

11
12

13

14

PART QTY. PART
W3. USED DESCRIPTION

ENGINE COOLANT HEATER
1 208 volt, 1 Phase
1 208 Volt, 3 Phase
1 240 Volt, 1 Phase
1 240 Volt, 3 Phase
1 277 Volt, 1 Phase
1 380 Volt, 1 Phase
1 380 Volt, 3 Phase
1 440/480 Volt, 1 Phase
1 440/480 Volt, 3 Phase

501-0199 1 Line, Fuel - Flexible
505-0037 1 Elbow, Pipe -90 Deg

(1/8” NPT)
505-0104 1 Nipple, Pipe - Close

(1/8” NPT X 1-1/2”)
502-0193 2 Connector, Line to Pipe
505-0007 1 Reducer, Bushing

{1/4” NPT x ?/8” NPT)
503-0398 4 Clamp, Hose
HOSE, RUBBER - 1“ ID X 1-3/8” OD
(Select Length as Required)
503-0501 1 20”
503-0282 1 lo”
503-0792 1 12-1/2”
503-0796 1 40”
503-0924 1 60”---
5Q5-Q759 4 Adapter - H@e to Pipe
5054003 1 Elbow, Pipe - Street,

(l” NPT)
505-0004 1 Nipple, Pipe - Close

(l” NPT X 1-1/2”)
331-0027 2 Clamp, Cable (3/8” OD Cable)

# Cord, Electrical (2-#14,
Type SO, 600 Volt)

331-0027 4 Clamp, Cable (3/8” OD Cable) -
Used with Contactor.

CABLE, ELECTRICAL (TypIs SO, 600 Volt)
# 4 3-#12 (Used on Single Phase

Hookup)
# 4 4-#14 (Used on Three Phase

Hookup)

E3

REF. PART Q’I’Y. PART
NO. NO. @?J~ DESCRIPTION

15 CONTACTOR, ELECTRICAL (Select as Applicable)
307-1480 1 230 VAC. 3 Pole
307-1184 1 460 VAC. 3 Pole

16 309-0271 1 Switch, Pressure
17 505-0099 1 Nipple, Pipe - Close

(1/4” NPT X 7/8”)
18 309-0253 1 Switch, Thermostatic
19 TERMINALS

323-0957 !?? %!tit,W~i6 - ‘Used orl Ground
Lead

332-0014 4 Lug, Terminal - #l O
3324149 4 Lug, Terminal - #8

20 800-0008 4 Screw, Cap - Hex Head
(1/4-20 X 1-1/4”)

21 870-0212 4 Nut, Self-locking - Hex
(1/4-20)

22 333-0142 1 Support with Tee - Pressure
Switch Mounting

23 504-0003 Cock, Drain (1/4” NF’T)
24 HEATER, ELECT~lCAL - ENGINE COOLANT

(Select as Applicable to Match Voltage and Phase)
333-0143 1 4000 Watt, 208 VAC. 1 Phase
333-0164 1 4000 Watt, 208 VAC. 3 Phase
333-0138 1 4000 Watt, 240 VAC. 1 Phaae
333-0190 1 4000 Watt, 240 VAC. 3 Phase
333-0150 1 4000 Watt, 277 VAC, 1 Phase
333-0183 1 4000 Watt, 380 VAC. 1 Phase
333-0174 1

----- . . . . . . . ..—.4CJO0watt, 360 VAL. 3 Phase
333-0161 1 4000 Watt, 44W48Q VAC. 1 Phase
333-0144 1 4000 Watt, 440/480 VAC. 3 Phase

25 800-0030 4 Screw, Cap - Hex Head
(5/16-18 X 1-1/4”)

26 850-0045 4 Washer, Lock - Spring (5/16”)
27 862-0015 4 Nut, Hex (5/16-18)
28 130-1191 2 Bracket, Mounting - Heater

# - Electrical Cable and Cord Shown for Reference PurUose Only,



“..

18

/9

OPTIONAL
DUAL ENGINE COOLANT HEATERS

-

%

,,
I

61
7

‘Q&34%
XCS-1179



OPTIONAL
DUAL ENGINE COOLANT HEATERS

PART Cal’Y. PART
NO. USED DESCRWTION

CABLE, ELECTRICAL (Type SO, 600 Volt)
# 3-#12 (Used orI Single Phase

Hookup)
# 4-#14 (Used on Three Phase

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

ENGINE COOLANT HEATER - DUAL
1 208 Volt, 1 Phase
1 208 Voit, 3 Phase
1 240 Volt, 1 Phase
3 240 Volt, 3 Phase
1 277 Volt, 1 Phase
1 380 Volt, 1 Phase
1 380 Volt, 3 Phase
1 440/480 Volt, 1 Phase
1 440/460 Volt, 3 Phase

1 501-0199 2 Line, Fuel - Flexible
2 505-0037 1 Elbow, Pipe -90 Deg

(1/8” NPT)
3 505-0104 1 Nipple, Pipe - Close

(1/8” NPT X 1-1/2”)
4 502-0193 4 Connector, Line to Pipe
5 505-0007 1 Reducer, Bushing

(1/4: NPT X 1/8” NP~)
6 503-0398 8 Clamp, Hose
7 HOSE. RUBBER - 1“ ID X 1-3/8” OD

REF.
NO.

17

18

19
20

21
22

23

24

25

26
27

Hookup)
CONTACTOR, ELECTRICAL (Select as Applicable)

230 VAC, 3 Pole307-1460 2
307-1164 2
309-0271 2
505-0099 2

309-0253 2
TERMINALS
323-0957 2

332-0014 4
332-0149 4
800-0008 4

870-0212 4

333-0142 2

460 VAC, 3 Pole
Switch, Pressure
Nipple, Pipe - Close

(1/4” NPT X 7/8”) ~
Switch, Thermostat

Nut, Wire - Used on Ground
Lead

Lug, Terminal - #10
Lug, Terminal - #8
Screw, Cap - Hex Head

(1/4-20 X 1-1/4”)
Nut, Self-locking - Hex

(1/4-20)
Support with Tee -

Pressure Switch Mounting
Cock, Drain (1/4” NPT)

(Select Length as Required)
503-0501 1 20”

lo”
12-1/2”
40”
60”
Adapter - Hose to Pipe
Elbow, Pipe - Street,

(1” NPT)
Nipple, Pipe - Close

(l” NPT X 1-1/2”)
Nipple, Pipe - Half

(3/4” NPT X 2“)
Tee, Pipe

(1/8” NPT)
Nipple, Pipe - Close

(1/8” NPT X 3/4”)
Clamp, Cable (3/8” OD Cable)
Cord, Electrical (2 - #14,

Type SO, 600 Volt)
Clamp, Cable (3/8” OD Cable) -

lJsed with Contactor

503-0282
503-0792
503-0796
503-0924
505-0759
505-0003

1
1
1
1
7
1

504-0003 2
HEATER. ELECTRICAL - ENGINE COOLANT
(Select a$ Applicable to Match Voltage and Phase)
333-0143 2 4000 Watt. 20?3V. AC,1 Phase8

9 333-0164 2 4000 Watt; 208 VAC; 3 Phase
333-0138 2 4000 Watt, 240 VAC, 1 Phase
333-0190 2 4000 Watt, 240 VAC, 3 Phase
333-0150 2 4000 Watt, 277 VAC, 1 Phase

505-000410 1

11 505-0324 1 333-0183
333-0174
333-0161
333-0144

28 800-0030

4000 Watt, 380 VAC, 1 Phase
4000 Watt, 380 VAC, 3 Phase
4000 Watt, 440/480 VAC, 1 Phase
4000 Watt, 440/480 VAC, 3 Phase
Screw, Cap - Hex Head

(5/16-18 X 1-1/4”)
Washer, Lock - Spring

(5/16”)
Nut, Hex (5/16-18)
Bracket, Mounting - Heater

12 505-0059 1

13 505-0098 1

331-0027
#

29 850-004514
15

4 8

30 862-0015
31 130-1191

8
416 331-0027 4

# - Electrical Cable and Cord Shown for Reference Purpose Only,

ES



OPTIONAL
FUEL TANK RESERVOIR

“--’+

2

7’

I

;>

f
I
I -. -“-’lII A’i-

.#.**-

I
15

10

/b1

\\
’18 FS.1195-2

\9
13

E6



OPTIONAL
FUEL TANK RESERVOIR

REF. PART
NO. NO.

1 501-0333

2 501-0217

3 502-0133

4 502-0448

+-

-.——

twtt
1

1

1

1

2

1

PART
DESCRIPTION

Used on Spec A Thru C
and Beginning Spec D Sets
With Optional Fuel/Water
Filters

Used on Sets Beginning Spec D,
Without Optional Fuel/Water
Filters (Include Parts
Marked +)

Line, Fuel - Flexible -
Return, Engine to Tank
(36” Lg, 1/2-14 NPT
Male x ?/8-14 JtC
37 DE(3 Female Swivel)

Line, Fuel - Flexible -
In, Tank to Engine
(52” Lg, 1/2-14 NPT Male
X 1 1/16-14 SAE 45 DEG
Female Swivel)

Elbow, Pipe - Street,
90 DEG, Brass (1/2” NPT)

Adapter, Pipe to Hose
(1/2-14 NPT X
1 1/16-14 SAE 45 DEG
Male)

5 PLUG, PIPE (Select as Required)
505-0056
505-0110

6 415-0170
7 159-0020
8 821-0023

9

10
11
12

13

14
15

16

17
18
19

870-0048

415-0110
415-0172
821-0013

870-0065

159-1059
800-0051

870-0138

159-1058
159-1057
501-0448

3
1
1
1
4

4

2
1
4

4

2
4

4

1
1
1

1/2-14 NPT, Square Head
3/8-18 NPT, Square Head
Switch, Fuel Level
Cap, Tank
Screw, Self-locking - Hex

Washer Head (5/16-18 x
1-’1/2”)

Nut, Self-locking - Hex
Washer Head (5/16-18)

Strap, Hold-down
Tank, Fuel (25 GAL)
Screw, Self-lock :ng - Hex

Washer Heed (1/4-20 x l“)
Nut, Self-locking - Hex

Washer Head (1/4-20)
Brace, Tank
Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
Nut, Self-locking - Hex

Washer Head (3/8-16)
Plate, Mounting - Fuel Tank
Frame, Support - Fuel Tank

+Line, Fuel - Flexible
(6” Lg, 1 1/16-14 SAE 45 DEG
Male, x 1 1/16-12 JIC 37 DEG
Female Swivel)

Part Used Only orI GenSets Beginning Spec D Without
Optional Fuel/Water Filters.

E?



CWT’K)NAL
FUEL TANK RESERVOIR

(OVERHEAD/UNDERGROUND AIWJCA’TION) ,

11

20
14 \
\ \b

37

11



OPTIONAL
FUEL TANK RESERVOIR

(OVERHEAD/UNDERGROUND APPLICATION)

REF. PART QTY. PART
NO. . NO. USED DESCRIPTION

FUEL TANK RESERVOIRS (All Parts Common Except
as Marked)

1 501-0333

2 501-0334

3

4

5

6

7

8
9

10

11

12

13

502-0133

505-0130

505-0110

505-0056

415-0485

159-0020
505-0056

307-1861

505-0100

800-0002

526-0063

1

1

1

1

1

1

1

1

1

1

1

1
1

1

1

8

8

BEGINSPECDNWI SPECA
THRUCWITHOPTIONAL
FUEL/WATERFILTERS

Underground Supp!y?er?k
Applications

Overhead Supply Tank
Applications

SF%CATHRU CWITHOUT
OPTIONAL FUELNVATER
FILTERS(hrciude Part
Marked +)

Underground Supply Tank
Applications

Overhead Supply Tank
Applications

Line, Fuel - Flexible -
Return, Engine to Tank
(36” Lg, 1/2-14 NPT
Male x 7/8-14,
JIC 37 DEG Female
Swivel)

Line, Fuel - Flexible -
in, Tank to Engine
(30” Lg, 1/2-14 NPT Male x
1 1/16-12 JIC 37 DEG
Female Swivel)

Elbow, Pipe - Street,
90 DEG. Brass (1/2” NPT)

Plug, Pipe - Square Head
(3/4” NPT)

Plug, Pipe - Square Head
(3/8” NPT)

Plug, Pipe - Square Head
(1/2” NPT)

Switch, Float - Liquid
Level

Cap, Fuel Tank
tPlug, Pipe - Square Head

(1/2” NPT)
E301enoid -24 VDC

(1/2” NPT)
fNipple, Pipe - Close

(1/2” NPT X 1-1/8” Lg)
Screw, Cap - Hex Head

(1/4-20 X 3/8”)
Washer, Flat - Copper

(17/64” ID X 7/16” OD
X 1/32” Thk)

REF. PART
NO. NO.
14 415-0486
15 309-0407
16 821-0023

17 870-0048

18 415-0110
19 415-0482

20 415-0513
21 821-0004

22 415-0464
23 307-1056
24 812-0079

25 323-0804
26 821-0008

27 415-0463
28 821-0013

29 870-0065

30 159-1059
31 070-0048

32 402-0485
33 415-0483
34 800-0051

35 870-0138

36 159-1057
37 501-0449

:s2’0
PART

DESCRIPTION
1 Gasket - Access Plate

f3/alve, Float ~
: Screw, Self-locking - Hex

Washer Head (5/16-18 x
1-1/2”)

4 Nut, Self-locking - Hex
Washer Head (5/16-18)

2 Strap, Retaining - Fuel Tank
1 Tank, Fuei -25 GAL (Includes

Access Cover Plate)
Plate, Cover - Access

; Screw, Self-locking - Hex
Washer Head (#10-32 x 5/16”)

1 Cover, Access - Relay
1 Relay -24 VDC
2 Screw, Machine - Round Head

(#8-32 X 1/2”)
Socket, Relay

: Screw, Self -1ocking- Hex
Washer Head (1/4-20 x 5/16”)

1 BCIX,Control - Relay
4 Screw, Self-locking - Hex

Washer Head (1/4-20 x 1”)
4 Nut, Self-locking - Hex

Washer Head (1/4-20)
2 Brace, Support - Fuel Tank
8 Nut, Self-locking - Hex

Washer Head (5/16-18)
4 Mount, Vibration
1 Plate, Mounting - Fuel Tank
4 Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
4 Nut, Self-locking - Hex

Washer Head (3/8-16)
1 Frame, Support - Fuel Tank
1 +Line, Fuel - Flexible

(6” Lg, 1 1/16-12 JIC
37 DEG Male x 1 1/16-14
~AE 45 DEG Female
Swivel)

1’- Parts Used Only in Underground Supply Tank Applications.
S - Parts Used Only in Overhead Supply Tank Applications
+ - Part Used Only on Spec A Thru C Sets Without Omional

Fuel/Water Filters.

E9



10 7

6
8

5

12

9

I
I

---—? .’”’’~’=~:~...:...’
/’J’’:*;;:*L, ,‘“””’)#=====
:. ‘“ . ..4.,:

● ,

:.

,f /

/
. . . .

g %/-’%+.....:.
~: -----‘‘(...-):(P-J.......4.......’4 ; “

18,17

$s
‘“q@

& :“:: ~
:; .-.- --- &- “...,

Q
l!! ‘ :

.’...,%

0;
.,; / /. /.,

7

:[;. \
{7,

~%
14..

.1, ~~ & . c:,

‘*<+% (.>! ;;
.“%-.-~-~ . j

7

& 6! ‘P”’yly.’
....%.

..%- ●$$
c’

.’

-Q

,’
/ ..:N, - ..% d : ,“’ / ‘-

19,20 ,
● %,:---- i’
. -%. i ..”“---.<2;,.4

REF. PART 0T% PART
NO. NO. USED DESCRIPTION

1 815-0026 2 Screw, Machine - Truss
Head (#1O-32 x 3/8”)

2 853-0008 2 Washer, Lock - External
Tooth (#10)

3 301-3476 1 Cover - Transducer Box
4 508-0001 Grommet, Rubber (1-1/8” 00)
5 660-0008 : Nut, Hex (#8-32)
6 853-0005 8 Washer, Lock - External

Tooth (#8)
7 526-0003 8 Washer, Flat (11/64” ID x

3/$” 00 X 1/32” Thk)
8 402-0354 4 Mount, Vibration
9 TRANSDUCER (Select as Required)

302-1082 1 60 Hertz
302-1083 50 Hertz

10 821-0014 : Screw, Self-locking - Hex
Washer Head (5/16-1 8 x 1/2)

11 402-0070 4 Mount, Vibration
12 301-3477 1 Box, Transducer
13 815-0350 6 Screw, Tapping - Hex Washer

Head (#10-32 x 3/8”)
14 812-0063 4 Screw, Machine - Round Head

(#6-32 X 1/2”)

REF. PART
NO. NO.

15 853-0003

16 860-0006
17 332-0609
t8 332-0610
19 302-1102

SC1157

WY. PART
USED DESCRIPTION

4 Washer, Lock - External
Tooth (#6)

4 Nut, Hex (#6-32)
1 Terminal, Strip
1 Marker, Strip
1 Wattmeter (Less Replaceable Dial)

20 DIAL, WAITMETER (Select as Required)
302-1103 1 Scale O-35 kW
302-1104 1 Scale 0-50 kW
302-1105 1 Scale 0-70 kW
302-1106 1 Scale 0-90 kW
302-1107 1 Scale 0-115 kW
302-1108 1 Scale 0-160 kw
302-1109 1 Scale 0-180 kw
302-1110 1 Scale 0-200 k w
‘302-1115 1 Scale 0-250 kW
302-1116 1 Scale 0-300 kw
302-1117 1 Scale 0-350 kvd
302-1118 1 Scale 0-400 kw
302-1119 1 Scale 0-450 It W
302-1120 1 Scala 0-550 k W
302-1121 1 Scale 0-650 k W
302-1122 1 Scale 0-750 k W

E1O



.

i’

OPTIONAL
LOW COOLANT LEVEL SWITCH

‘1111I/

~. ; Fi
)’)

--10

??----5“’v:;;”/

REF. PART
NO. NO.

1 5(33-0885
2 503-0757

-r

1’ /

\ L 4

3
-..

\#JJ

3 503-1119

4 130-2053
5 502-0801

6 502-0802

7 821-0011

8 870-0212

9 193-0329
10 357-0030

WY.
USED

4
1

1

4
4

1

2

2

PART
13ASCRIPTION

Clamp, Hose
Hose, Vinyl (1/4” OD

X 24” Lg)
Hose, Vinyl (1/4” ID

X60” Lg)
Tube (1/4” OD x 2“ Lg)
Connector, Tube - Brass

(1/4” NPT x 1/4” Tube)
Bushing, Reducer - Brass

(1/2” NPT X 1/4” NPT)
Screw, Self-Locking - Hex

Washer Head (1/4-20 x 7/8”)
Nut, Self-locking - Hex

Washer Head (1/4-20)
Switch - Coolant Level
Diode, Rectifier

CS.11116

IEll



CIP7’!ONAL
EXHAUST HEADER ASSEMBLY

1----’
/2

+----’

/2’
8

REF. PART
NO. NO.

1 503-0605
2 155-1456
3 505-0110

4 155-1457
5 800-0178

6 862-0009
7 155-1030
8 155-1394

QTY.
USED

4
2
1

1
12

12
1
2

E12

EXS-1077

PART
DESCRIPTION

Clamp, Hose
Tube, Exhaust - Flexible
Plug, Pipe - Square Head

(3/8” NPT)
Header, Exhaust
Screw, Cap - Hex Head

(7/8-9 x 3-1/2”)
Nut, Hex (7/8-9)
Gasket - Asbestos
Elbow, Exhaust

1.0’=-82


